A Textron Company

Express S4, 72V

Service Parts Manual

699361 -G
ISSUED JUNE 2019 REVISED DECEMBER 2020






SERVICE PARTS MANUAL

ELECTRIC POWERED VEHICLE

EXPRESS S4, 72V

STARTING MODEL YEAR 2020

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles prohibits
and dis-claims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.

The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:

Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175
International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . .. ..ottt ittt e e e e a s \

Y 0 0 ] I ] 3 10 ] A-1
BATTERY CHARGER. . . . . .. e e e it e st ettt e e e a s B-1
=10 C-1
BRAKES ... e D-1
ELECTRICAL . ..o i it ettt st aa s a st a et E-1
ELECTRONIC SPEED CONTROL .. ...ttt it sttt ettt e a s a e a e a e nns F-1
FRONT SUSPENSION AND STEERING . . ... .. i e et e e G-1
0 10 ] H-1
REAR AXLE ... i i i ettt ettt et it e e e s J-1
REAR SUSPENSION . ... i i it et ittt it e e e aas K-1
SEATING . .. it it it e it L-1
WEATHER PROTECTION . ...t e ettt ittt et e a et a i a s M-1
WHEELS AND TIRES . . . . ..o i i e it ettt e a e N-1
DECALS AND LABELS ... .ot ittt ettt et s st st et et e e aanaas P-1

Page iii



NOTES

Page iv Service Parts Manual




This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* TABLE OF CONTENT
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number or VIN of your vehicle and
the model name be supplied to Service Parts when ordering any replacement components.

Page v



Title Title

Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the Table of Content and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Repair and Service Manual is available from
the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION

02
11

19
20
26
31

35
36
37
38
39
41

42
43
44
51

52
69
74
75
76
79
A5

SPECIAL COLOR

BLACK

PATRIOT BLUE PEARL
INFERNO RED METALLIC
STEEL BLUE PEARL
METALLIC CHARCOAL
SAFETY YELLOW

IVORY

FOREST GREEN

BRIGHT WHITE

FLAME RED

ELECTRIC BLUE
PLATINUM

BURGUNDY

ALMOND

SUNBURST ORANGE
BRITISH RACING GREEN
MONSTER GREEN
BARLEY GOLD

OASIS GREEN

JAVA BROWN
JACOBSEN ORANGE 172
OCEAN GRAY

Page vii



Part of Frame

Pedal Box Assembly
includes items 2 - 34

Accelerator Pedal Assembly
includes items 28 - 30

Pedal Harness
includes items 33 - 34

To harness
from direction
selector

Page A-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Pedal Box Assembly (Includes ems 2 - 34)..........cccooveeoieeeeeeieeeeeeee e 1
2 Accelerator Pedal Bracket ...............ccevveueieiieceeieieeieieieeee e, 1
3 Pan Head Phillips Screw, #8 - 10 X 1/2" Lg ...evovveueeereeeeeeeieeeieeseseieians 4
4 Pedal BOX ANA COVET .......cuvriuiiiieieecieesieeseseeese s 1
5 Truss Head Screw (SS), #8 - 32 X 3/4" Lg...cccuveeeeeeeeeeeeeeeee e 2
6 P5861G01 MICTO SWItCH ... 1
7 01050G01 Pan Head Torx Screw, #4 - 20 X 5/8" LG .cceevieiiiiiiiiiiiieeeeeeee e, 2
8 28444G01 Accelerator RO Cam .........oooiiiiiiiiie e 1
9 INAUCEIVE THrOte SENSOT.........coieieiiicieieieeie e 1
10 Self Threading NUL, 138" .........covveueiieieieieeecee e 2
1 PIUNGE ...ttt 1
12
13
14 SPHNG REIAINET..........oviviiiecieiece e 1
15 BUSHING, 75" X 2" LG «etueteiieeieieieeeieie e 1
16 COMPIESSION SPIING ...evuvrieiiiaeecieeeeeeeieeses ittt 1
17 SPriNG RELAINET, 3/8".........ouviiiieieirieeieieieeeie e 1
18 ACCEIEIAtOr ROG...........oieiviicceeieceeecee et 1
19 HexX NUt, 5/16" - 24 ..o 1
20 10385G4 Clevis Yoke (AdjuStable)..........oooiiiiiiiiie e 1
21 Clevis Pin, 5/16" X 13/16" LG c...vueveveereeeieeeieieieeeie e 1
22 Nylon BUShing, 37" X .31" LG c.ueeieeeeeeeeceee et 3
23
24 COtter Pin, 3/32" X 3/4" Lg ovvoeeoeeeeereeeeiesiesiseseesses s 1
25 Pedal PIVOt PiN ..o s 1
26 PUSH NUL, 5/16".......eoeeeeeieeeeee s 1
27 Accelerator Pedal Assembly (Includes Items 28 - 30) ........cccevevverveinennee. 1
28 Oval Rivet, 3/16" X 7/16" LG ...cceoviiiiiiiiiiiecc 6
29 P7512G01 Accelerator Pedal Pad ..............cccoooiiiiiii 1
30 652824 Accelerator Pedal............ccooooiiiiii 1
31

Page A-2


.?sku=73333G11
.?sku=652241G03
.?sku=01051G01
.?sku=25853G01
.?sku=00684G6
.?sku=25861G01
.?sku=01050G01
.?sku=28444G01
.?sku=25854G01
.?sku=00983G01
.?sku=602484
.?sku=17677G1
.?sku=17979G1
.?sku=73046G01
.?sku=17677G2
.?sku=73332G01
.?sku=00532G4
.?sku=10386G3
.?sku=17838G1
.?sku=10387G3
.?sku=74432G01
.?sku=12064G6
.?sku=25799G03
.?sku=16409G1
.?sku=27512G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 Pedal Harness (Includes ltems 33 - 34).......ccccccovvevieiveecneennn. 1
33 Loom Flex (Bulk), 3/8" ........cccoceieeiieieieesie e 1
34 NYION Clamp, 8" Lg.....c.eoveueeeeeeeeeeieeieeeeteeeeeeeeeee et 2
35
36 Hex Head Bolt, 5/16" - 18 X 3/4" LG .....c.vruevrreeeieieieieieieeeeeeieineen, 4
37 Pedal PivOt COVET .....c..eiiieiee ettt 1

Page A-3



.?sku=25879G08
.?sku=17313G1
.?sku=17618G1
.?sku=00715G2
.?sku=71035G01

ACCELERATOR

Notes:

699361 Service Parts Manual Page A-4







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 645743 Battery Charger, 72V, 1500W ... ...cooiiiiieee e 1
2 63456 Battery Charger, 72V, 1000W .......ouuuiiiiiiei e 1

Page B-2



.?sku=645743
.?sku=634567

BATTERY CHARGER

Notes:

Page B-3 699361 Service Parts Manual



BATTERY CHARGER

Notes:

699361 Service Parts Manual Page B-4




Page C-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 617620 BruShQUAKG.......cco it e e e e e e e e e e e e e e e e e eeaae 1
2 Hex Head Bolt, 5/16" - 18 X 2 1/4" Lg, Grade 5 .........ccccceevevereverrirreeieneinnns 2
3 Hex Head Bolt, 5/16" - 18 x 2 3/4" Lg, Grade 5 .........cccceveveveeererereeeerercennns 2
4 SPACET, 328" X 75" X 1" LG w.rvuvueeerrerereireseeseseeseseeseseessseesss st 2
5 Spacer, .328" X .75" X 1.31" LG wvoveueieiieieieieeieieiee e 2
6 00559G8 Flat Washer (Narrow), 5/16" ... 4
7 D 8 LOCK WaAShEr, B5/168" ... ..ot 4
8 AACCESS COVET .....eoeeeeceeeeeseses e ee e 1
9 Rivet (Aluminum), 3/16" X 9/16" LG ......cveueeeieeeeeeeeeeeeeeeeeee e, 16
10 UPPET FIOOT PANEL...........ouiviieieieieccie e 1
1 LOWET FIOOT PANEI ......ceeiieieciic i 1
12 FIONE FASCIA ... cvvueeeie ettt 1
13 b54275 Front Fascia Bracket..........cccccveiiiiiii i 1
14 Rivet (Aluminum Black), 3/16" X .45" ......c.oooeeee et 2
15 654276 Front FasCia Brace ..........ooooiiiiioii oot 2
16 D 5 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 ...........cccevvevuereerreeiereeesiseeenens 2
17 LOCK NUL, 1/4" = 20 ..ottt 2
18 Hex Washer Head Bolt, 1/4" - 20 X .700" LG .......coevevvereereieeeeeeseeeeieeeneinans 2
19 Fender Washer, 1 1/4" O.D. X 9/32" 1.D. ..ot 2
20 Hex Washer Head Taptite Bolt, 1/4" - 20 x 1.15" Lg, Grade 5..........c.cccevuenn.n. 2
21 664610 (070111 IS (=1 T OO PP PPPTTR 1

Page C-2



.?sku=00440G2
.?sku=00440G6
.?sku=75048G04
.?sku=75048G02
.?sku=00565G8
.?sku=70452G01
.?sku=14601G11
.?sku=641260
.?sku=70451G01
.?sku=613273
.?sku=654275
.?sku=15058G1
.?sku=00414G6
.?sku=14390G4
.?sku=01038G01
.?sku=16469G1
.?sku=71102G03

Front of Vehicle

o Instrument Panel Assembly includes items 8 - 16

Instrument Panel Assembly with Ball Deflector
includes items 9 - 13

Page C-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 613036G0** | Cowl (See HOW TO USE Section for COLOR CODES) ............ccceeivvvrinnenen. 1
2 GIIll COVET ..ot 1
3 f1597G01 Self Threading Nut, 5mm x 10mMm X 15MM......cooiiuiiieceeees 2
4 RIVEL, 3/16" X 1" LG rvvrreerreeereeeeeeeeseeee e sssssessesssse sttt esssesssennnes 6
5 514378 Fender Flare (Driver Side) ........c..ooicueeeiiiie e 1
6 613274 Fender Flare (Passenger Side).........cccueiueeieeiieeciee ettt 1
7 662328 Instrument Panel Assembly (Includes Items 8 - 16).........cooccveeiiiiiiiieeeiininnen. 1
8 Instrument Panel Assembly with Ball Deflector (Includes Items 9 - 13) ... 1
9 00614G3 Pan Head Phillips Screw, #8 - 18 X 5/8" Lg....uvvvvviieeieeeiieiieciiiiveeee, 6
10 Ball Deflector (Passenger Side) .........cccovveuerrieeeerereeireiesesseie s 1
1 Ball Deflector (DrIVEr SIde) ..........ccriierurriieeirineiciese e 1
12 528010 INStrument Panel ..o 1
13 Speed NUt "J" TYPE, #8 ....ooeeceeeeeeeeceeeee et 5
14 Safety Console Label Bracket ..............ccocceeeivceevevieieeeeeseieeseseieenes 1
15 CUP HOIET INSEI ..ot 1
16 Rivet (AIuminum), 3/16" X 1" LG «.cvvvereeeeiieeeeereceeieeseeeeesessseie e 2
17 Glove Box (Driver/Passenger Side) ..........cocvvvruerreeeeueiseseeeseiseeseiessesessessens 1
18 GloVe BOX (DFIVEF SIAE ) ...v.veveeeeeiceceeieceie s 1
19 Glove Box (Passenger Side ).........ocuriiuriiuriieeiceeieeeeesee s 1
20
21 Rivet (Aluminum), 3/16" X 1" LG ..oeooeeeeeiee e 7
22 VINYETEIM ¢t 2
23 Rivet (Aluminum), 3/16" X 1" LG ..eeeeeiiiiiiiiee e 2

Page C-4



.?sku=617643
.?sku=71597G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=614378
.?sku=613274
.?sku=71917G01
.?sku=71153G01
.?sku=71154G01
.?sku=628010
.?sku=71364G02
.?sku=662223
.?sku=71158G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=75459G01
.?sku=75459G02
.?sku=75459G03
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01

\C¢

o
L
)
>
=
o
-
c
o
—
TN

Front of Vehicle

Page C-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 FIOOF ML ..ot 1
2 Ratchet Rivet, .25" X 72" ... . 3
3
4
5 SEAE FTAME ...ttt 1
6 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 ........ccociiiiiiieieeeere e 2
7 00559G8 Flat Washer, 5/16"..........oo et 2
8 11098G6 (oot Q8 N UL Y G T S 2
9 Hex Washer Head Bolt, 5/16” - 18 X .8" Lg .....cvovvvurueeiieieirieeeieieieeeee e 2
10 Truss Head Torx Screw, 3/8" = 16 X 3/4" Lg...cccvecieeeiieeeee e 2
11
12 658946 Fender Liner (Passenger Side) .......ccoiiuiiiiiiiiiiie e 1
13 658949 Fender Liner (Driver SIide).........ccoccciiiiieiiiiieeeeee et 1
14 Ratchet Fastener, 1/4” X .887" LG .....ccvvueveveereeieiereeeeieseseie e 2
15 14601G17 Rivet (Aluminum), .3/16" X .575" LG ...eoueiieiieieie e 2
16
17
18
19
20 689928G01 Rocker Panel (Driver Sid) .....c.coiiuuiiiieiiiiiiee e 1
21 689928G02 Rocker Panel (Passenger Side).........cccuvuieeeiiiieeeee et 1
22 Pan Washer Head Torx Bolt, M6 - 1 X 30MM Lg......cccovvueveriieeieicceeie e, 2
23 SPACET, 298" LG\ ecueeiececiiieieieies ettt 2
24 b 6 LOCK NUE, 174" = 20 oottt e e e e e e r e e e e e e e e e e eananes 2
25 Rivet (Aluminum), 3/16” X (9377 L0 ...eoeeeeeeeeeee e 2
26
27 Battery Tray Bracket (DFVEr Side) ........c.ocoeriiururirinicieeriseseieeeseeieeseseeeseenas 1
28 Battery Tray Bracket (Passenger Side) ..........ccoooveeeeeeeeeeeee e 1
29 Hex Washer Head Bolt, 5/16” - 18 X .8" Lg ....ccoeveeeiieieeeeeeeee e 4

Page C-6



.?sku=637535G01
.?sku=16816G1
.?sku=70441G01
.?sku=00715G2
.?sku=00715G2
.?sku=70200G01
.?sku=16816G2
.?sku=645323
.?sku=23726G4
.?sku=601476
.?sku=15058G6
.?sku=652443G103
.?sku=652443G203
.?sku=00715G2
.?sku=00715G2

Front of Vehicle

Rear Bumper Installation

Front of Vehicle

Page C-7




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625272G1XX | Rear Body (With Taillights)...........ccooiiiiiiiiiiiiiic e 1
(See HOW TO USE Section for COLOR CODES)

2 Rivet (SS), 5/32" X 9/16" LG ...ccueiiiiiicicic i 5
3 10570G12 Rivet (Aluminum), .257" X .556" LG ...ceiiiiiiiiiiiiiiiiiie e 4
4 RIVET (PIASHC) ... vttt 2
5

6 ACCESS PANEI ........oooiviieceeeceee e 1
7 Pan Head Torx Screw (SS), #8 X .63" LG -..cuoveurieueireeeieeeeieeieieeeeeeeieee e 5
8 Ratchet RIVEL, 25" X 887" ...t 2
9 S€at HINGE PIALE ........covviieieiiee e 2
10 Rivet (SS), 5/32" X .70" LG ...cueiiiiiiiiiicee i 4
11

12

13 REAI BUMPET ........oieviiieeie ettt 1
14 Hex Head Bolt, 1/4" - 20 X 3/4" Lg, Grade 5 .........c.ccevrvevrreveeererereieeneneienans 4
15 FIat WASHET, 5/16” .......ucviiuiieuriieeeeeeeises et 2
16 BUMPET PIUG ...t 4
17 J-Type Nut Retainer, 1/4” = 20 .........cueeeeeeee e 4
18

19 PIUG -ttt ettt s e 1
20 Rear Scuff Pad (DFIVEr SIE) ......vuereeieeeiirieieeeeseeieesesese e 1
21 Rear Scuff Pad (Passenger Side) .........c.cccoioeoeeeeeeeeee e 1
22 Ratchet RIVet, .25" X .887" ......c.cvoveceeeieecieieeceeie e 3
23 Receptacle COVEr PIAtE ............cocouiiuiuieeieicieieieeeiee e 1

Page C-8



.?sku=10570G10
.?sku=633917
.?sku=71320G01
.?sku=01107G01
.?sku=16816G2
.?sku=16816G2
.?sku=71609G01
.?sku=10570G11
.?sku=71451G02
.?sku=71102G01
.?sku=00571G2
.?sku=71455G01
.?sku=71554G01
.?sku=71316G01
.?sku=625210
.?sku=625211
.?sku=16816G2
.?sku=16816G2
.?sku=666066

Q@
=
e
o
>
.
o
-
c
<]
—
N

FLOOR MOUNT

GUN HOLDER

Front of Vehicle

Page C-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

1 GUN Holder, FIOOr MOUNE..........ciuiiiiicieieiccieie e 1
2 GuN Holder (SWIvel MOUNL) ..........c.cviuiuiiieciiecceeie e 1
3

4 WINCN RECEIVET .......cviieiiecii ittt 1
5 504572 Winch Receiver Retainer Plate ..............ccccooiiiiiiiiiiiiicii e 1
6 D . Hex Head Bolt, 7/16" - 14 X 1" Lg «uuveerieiiiiieaeeee et 4
7 P0734G1 LOCK NUL, 7/16" = 14 e e e e e e e e 4

Page C-10



.?sku=74365G01
.?sku=74533G01
.?sku=635202
.?sku=604572
.?sku=00462G8
.?sku=00734G1

BODY

Notes:

Page C-11 699361 Service Parts Manual



BODY

Notes:

699361 Service Parts Manual Page C-12




° Brake Pedal Assembly (with Brake Lights) includes items 2 - 28 o\

Page D-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 70690G02 Brake Pedal Assembly (with Brake Lights) (Includes ltems 2 - 28)................. 1
2 Brake Pl ...........coeviieiiieieieeeieieeeieie e 1
3 Park Brake PeAal............ccouriiuiuriicieieieicieee e 1
4
5 Service Brake Pad...........ccceoiiiiiiiiie et 1
6 Park Brake Pad ..........ccccooviiiiiiiiicce et 1
7 OVal RIVEt, 3/8" X 15/32" Lg ..eveeeueeircieeneresceeisesesceeeseeseeee e 9
8
9 Service Brake Pedal Plate............cccccueiriiueueiiieieieieeeieeseee e, 1
10 PIVOL PN oottt 1
1 Torsion Spring, .408" Dia X .93" Lg .....ceuririiieieirieieeene e 2
12 PUSH NUL, 5/16"......coieei et 2
13 D0737G8 Flat Head Phillips Screw, #10 - 24 x 1" Lg, Grade 5..........ccccoceevuveeennnnnne. 4
14 RUDDEr NUt, #10 = 24 ... 2
15 52355 Brake Pedal SPaCET.........c..oocuii oo 2
16 COMICEAI SPIING 1.ttt ettt 2
17 LOCK NUL, #10 = 24 ..o 2
18 10606G8 MCTO SWILCH ... 1
19 Pan Head Phillips Screw, #6 - 32 X 1 1/4" Lg .....cevevevceeeerceeeeeeeeeeae 2
20 FIat WaSher, 10 ... ...t 2
21 Flat WASHEE, #6..........c.oeeueveiieiieieieeieieieee e 4
22 LOCK WASHEE, #6 ...t 2
23 HEX NUL, #6 = 32 ... 2
24 Pan Head Phillips Screw with

Internal Tooth Lock Washer, #6 - 32 X .22" Lg ....uuuvviiieeeeeieeieiiieeeeeeen, 2
25 00642G8 Flat Washer, 5/168" ........c.ccouiiiiiiee ettt 2
26 T (o) o [ =1 o J SRR 2
27 P4605G1 Wire Harness, Brake Light.........ccoooiiriiiiiiciieee e 1
28 NYION ClaMP, 7" LG woveeeeeeeeeeeeeeeete ettt s en s 2

Page D-2



.?sku=652791G03
.?sku=652253G03
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=652820
.?sku=70682G01
.?sku=70681G01
.?sku=658825
.?sku=00737G8
.?sku=00739G1
.?sku=652355
.?sku=27137G01
.?sku=14390G10
.?sku=00645G2
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=00642G8
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1

@ Compensator Assembly includes items 37 - 49

/o Front of Vehicle

Page D-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 Hex Head Shoulder Bolt (SS), 3/4" x 4.03", 3/8" - 16 X .62"Lg ....cccceevvveurnnnn. 1
2 Flanged Bushing, .1.062" O.D. X .795" L.D......c.cevorurueiiereieieeeieieeeeie e, 2
3 TOFSION SPIING .. .cvovteeecieiteeeeeees et ee e ens s 1
4 LOCK WASNET, 3/8" .....ovuieeeeeeiieseiee ettt 1
5 LOCK NUL, B/8" = 16 ..ttt 1
6 01038G01 Hex Washer Head Bolt, 1/4" - 20 x .7" Lg (Not lllustrated)...............cccvvveeeeeen. 1
7 Nylon Wedge Lock Clamp (Not lllustrated) ................coocorecreueeeeeeeeeeeeneans 3
8
9
10
11 Retaining RiNG (SS), Di@ .8".......ov oot 4
12 Clevis Pin, 438" X 938" L. ..curviurireririieiiereseieeseniseiesseesess s 1
13 Cotter Pin, 094" X 75" LG ouiueueiiieieieiiieieieieee et 1
14
15 KICK=OFF LINK ...ttt 1
16 Nylon Bushing, .37" O.D. X .31" LD...c.cviririiieeiriecieiseeeeee e 2
17 P0835G1 Teflon Washer, 3/8" ... e e 2
18 00559G8 Flat WaShEr, 5/16"........c.ouiueieeiriiiieeieie et 2
19 Cotter Pin, 094" X 75" Lg . vuiureeiireeeieeeieeeieeeieie ettt 2
20 Kick-0ff Cam PivOt..........oooiiiiie e 1
21 FIANGEd BEAMNNG.......c.cuveiveviieeeeieieeete et 2
22
23
24 KICK-OfF CBIM ...ttt 1
25 Set Screw With Patch Lock, 1/4" = 20 X .5" LG ....cceuevieeeeieieeieieieeeieeieeeinns 2
26 Spacer, .76" O.D. X .395" 1.D. X 1.25" Lg ..ovuevevreeeeeeieecieie e 1
27 AdJUSLADIE BUMPET .......c.oevevieeeeeeeeeeeee ettt 1
28 LOCK NUL, 5/16 = 18" ...ttt 1
29 CatCh BraCKet..........cvvieiveiiiieieieieeeie e 1
30 D 6 Hex Head Bolt, 1/4" - 20 x .25" Lg, Grade 5 .......ccuuiiiiiiiiiieeeeeeeeeeeee e 2
31 LOCK NUL (SS), 1/4" = 20 ....oeeiieeeieieeeteieiee ettt 2

Page D-4


.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=01038G01
.?sku=12416G2
.?sku=01111G01
.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 Clevis Pin, 438" X .938" LG .....cuevoiieeeeiicieieieeeie e 1
33 Cotter Pin, 094" X 75" LG c.vovueeeeriiecieieie et 1
34
35
36 654663 Compensator Assembly (Includes ltems 37 - 49) ..., 1
37 HEX NUL, 174" = 201 1
38 Spherical Hex Nut, 5/16"- 24 ..........ccouriieierieseeieineeseiesseesseesse s 1
39 EQUAlIZEr BIraCKet .........cevviieiieiiieieie e 1
40 Flat Washer, 5/168" ........oo et 2
41 Accelerator Rod Bushing, .464" I.D. x 1" O.D. X 2" Lg..ccccevvevveieiieienee. 1
42 TUDE . 1
43 COMPIESSION SPING. ...eevcviteeeeeeeeee et eeeee et e e e e e ee e ee e en e en e 1
44 6 6 Brake YOKE ....cooiieiiii et 1
45 HEX LOCK NUL, 5/16" = 24 ... 2
46 ComPeNSAtor LINK ROG ... 1
47 P8083G01 Brake Compensator BUMPET.............coooiiuiiiiiiiiieee e 2
48 624695 Brake Cable (Driver SIde) ..........covieuieeiieciie ettt 1
49 5 0 Brake Cable (Passenger Side)..........couuuiiiiiiiiiiiiieee e 1

Page D-5



.?sku=10386G3
.?sku=10387G3
.?sku=00532G4
.?sku=629486
.?sku=28082G01
.?sku=15121G1
.?sku=17979G1
.?sku=23061G2
.?sku=23463G1
.?sku=652256
.?sku=11098G9
.?sku=612557
.?sku=28083G01
.?sku=624695
.?sku=624696

BRAKES

Notes:

699361 Service Parts Manual Page D-6




o Brake Assembly (Driver Side) includes items 3 - 9
0 Brake Assembly (Passenger Side) includes items 3 - 8, 10

@ Brake Drum Assembly includes items 17, 18

=

j

\G.¢

Front of Vehicle

Tension Pin

Page D-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 512189 Brake Assembly (Driver Side) (Includes ltems 3-9) ......cccccoevviiiiiieeccieeene. 1
2 Brake Assembly (Passenger Side) (Includes ltems 3 -8, 10).........ccccceevvnnene. 1
3 Brake Shoe, LeAdiNg .........ccoceuriuiirieiiieieieceeieieeceeeie e 1
4 Brake Shoe, TrailING ........ceerererereercieeriseinescesceise e 1
5 DU 07 =Y TS 1
6 512415 Brake SPring, TOP ..ccueeiuieiieeeetee ettt ettt ettt et e et et 1
7 512414 Brake Spring, BotOm ........cc.oiiiiiiiiie e 1
8 8 6 SN0E ClamIP ... 2
9 Gear AdJUSEEr (DFVEE SIAE) ......vveeeeeeeeeee et 1
10 51241 Gear Adjuster (Passenger Side) ........uueeeiiiaaa i 1
11
12
13 Hex Head Bolt, 5/16" - 24 X 1" Lg, Grade 8 .........cccevvrvrereueirereieieiieieieieeeen. 4
14 LOCK NUL, 5/168" =24 ...t 4
15
16 Brake Drum Assembly (Includes Items 17, 18) .........cceeueeeveveeeeeeeeeeeeeeeen 1
17 BraKe DIUM ..ot 1
18 Lug Bolt, 1/2" =20 X 1.718" LG cv.vveeeeeeieieeeeeieeeceeie e 4
19
20
21 P1809G1 Flat Washer (Inner Wheel Rim), .984" x 1.312" x .031" .......ooooiiiiiiiiiirieeee, 1
22 P1830G1 Flat Washer (Brake Drum), .765" X 1.50" X .1196" ... 1
23 Slotted HEX NUL, 3/4" = 16 ..c.cuiiiecieieicieieieieeeie et 1
24 COtter Pin, 5/32" X 1 /4" LG. .cvveeeeeereierieireeeieieeeeeseise st 1
25 Brake Cable Bracket (Passenger SId€) ........cveuceoveeeeeeeeeeeeee e e 1
26 52249 Brake Cable Bracket (Driver Side)..........ccoeecueeiiieciiieeie e 1

Page D-8



.?sku=612189
.?sku=612211
.?sku=612411
.?sku=612412
.?sku=612413
.?sku=612415
.?sku=612414
.?sku=612416
.?sku=612418
.?sku=612417
.?sku=17083G2
.?sku=15126G1
.?sku=21807G2
.?sku=20947G1
.?sku=19862G2
.?sku=21809G1
.?sku=21830G1
.?sku=613172
.?sku=10387G1
.?sku=652248
.?sku=652249

BRAKES

Notes:

Page D-9 699361 Service Parts Manual




BRAKES

Notes:

699361 Service Parts Manual Page D-10




ELECTRICAL

699361 Service Parts Manual

Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 687518 Main Harmess ... 1
2
3 Steering Column COVEN..........ccciiiiiiiiiii e 1
4 Turn Signal SWitch ASSEMDIY ..........c.cuiureririeieereieeceeiseeeeseeseses s eeseseeseees 1
5
6 Vinyl Tape (Not Hlustrated) ...........cocueiiiiiiiiiii e 1
7
8 Nylon Clamp, 15.5" (Not HUStrated).............ccoeueueveueeeeeeeeeeeeeeeeeeeeeeeee s 1
9 Ratchet Rivet, 187" X 550" LG .....c.cueviireieiriieeieeeieieie et 2
10
11 Nylon Clamp, 15.5" Lg (Not lllustrated)............cccoroieniiiiieieeeeeeree e 11

Page E-2



.?sku=20965G3
.?sku=615236
.?sku=19344G1
.?sku=31539G1
.?sku=16816G5
.?sku=17618G1

i
)
©

Front of Vehicle

Page E-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 BAEIY (T2V) ..ttt ettt ettt 6
2 552295 Battery (12V) With HYdro ..........ccooviueeieicicicicecec e 6
3 TiE DOWN BOIt ...t 2
4 Flanged LOck NUt, 5/16" = 18 ..ot 2
5
6 Battery Tie Down Bolt, 5/16" - 18 X 2" Lg ...oecveeiiieeiieecieeceecee e 6
7 Flanged Lock Nut, 5/16" = 18 ......veiiiiiie ettt 6
8
9
10 58565 Battery HOld DOWN ......oocuiiiiieiiie ettt ettt et ree s 1
11 631988 Battery HOld DOWN ......ooiiiiieie ettt 2
12
13 689763 Battery RACK ......cooiiiieeeeeee et aaa e 1
14
15 Truss Head Torx Screw, 3/8" - 16 X 3/4" Lg ....cueveveveeeeeeeeeeeeeeeeeeeeee e 2
16
17 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 .......cccvvieieiiiiiiie e, 2
18 00559G8 Flat Washer, 5/16" ... .. et e e e 2
19 11098G6 LOCK NUE, 5/16" = 18 e e e e e e e e e 2
20
21 Hex Washer Head Bolt, 5/16" - 18 X 3/4" Lg ...cvvveeeeeeeeee e 3
22
23 b 6 Terminal ProteCtor ... 12
24
25 Hydro-link Snake ASSEMDIY ...........c.coruririiieieiiieeie e 1
26 Battery Fill SNAKE .........c.cvveeeeiecieieeeeeeeeie et 1
27
28 Regulated HOse, 20ft Kit ...........ccoeeiereeeieee ettt etee e eee e 1
29 576122 Trojan Hand PUMP Kit..........ooooiiieie e 1

Page E-4



.?sku=647050
.?sku=652295
.?sku=01101G01
.?sku=11027G1
.?sku=11027G1
.?sku=70386G01
.?sku=11027G1
.?sku=11027G1
.?sku=658565
.?sku=631988
.?sku=70200G01
.?sku=00715G2
.?sku=631156
.?sku=620820
.?sku=630974
.?sku=614521
.?sku=676122

Battery Installation

Front of Vehicle

A S ([ =

@ Charger Receptacle Assembly includes items 15 - 23

To Battery Positive

o

v
@/
,
&5
) ;E_"%"ﬁ ”r ’r’
. LG / "’

\\\\\ /,‘ ‘“
y/a ) ‘

o //
2 9 /

Front of Vehicle / / :{ =~

Fuse Block Installation

Fender Liner

@; / /;:;'fiff;
L

Front of Vehicle

Page E-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 #A4 AWG Battery WIre, 15" LG .....courieereeeiereieieieeieieieseie s 3
2 #4 AWG Battery Wire, 6" Lg......cueeiiiiiiiiieeiiie e 2
3 Ratchet RIVEL, 25" X 887" .. ..ot 1
4
5 634270G02 #4 AWG Battery Wire, 9" Lg....cooeiiieieieiee ittt 1
6
7 32860G01 1 o SRS 1
8
9 REVEISE BUZZET.......ooiiieiiiiee ettt 1
10 Rivet (AIUMINUM), 5/32" ... ..ottt e 2
11
12
13
14 Charger Receptacle Assembly (Includes Items 15 - 23) ........ccccoovvvvveveveeeennn. 1
15 658986 Charger Wire Harness ........coooiiiiiiiiiie e 1
16 663285 Charger RECEPLACIE ........c.cccviieiiiiecieeie ettt 1
17
18 * RECEPLACIE COVEN ...t 1
19 * Female CONNECION ... s 2
20 * INSUIALON SIEBEVE ....ooiiiiiiiiiii e 1
21 * Brass Screw, #10 - 32 X 1/2" Lg.uuuoiiiii i 2
22 * Pan Head Screw (SS), #6 - 32 X 1 3/4" L ..euveeiiiieieieieeeeieeeeeeee e, 3
23 * LOCK NUL, #6 = 32, ettt nae e sneeens 3
24 660162 RECEPLACIE COVET ...ttt st saee s te e snaeeneeas 1
25 Rivet (AIUMINUM), 5/32" .......ouiuiiiiieieieieeeie e 4

Page E-6



.?sku=634270G03
.?sku=634270G01
.?sku=16816G2
.?sku=613271
.?sku=01041G01
.?sku=658089
.?sku=658986
.?sku=663285
.?sku=660162
.?sku=71055G01

0 Control Panel Assembly includes items 3 - 9

Headlight Assembly

Front of Vehicle

Taillight Assembly

Inside of Cowl
Front of Vehicle

LED Headlight Assembly, (Driver Side)
includes item 17

LED Headlight Assembly, (Passenger Side)
includes item 17
. Taillight Assembly, (Driver Side)
Light Assembly To Bezel includes items 31, 33 - 35
Front of Vehicle

Taillight Assembly, (Passenger Side)
includes items 32 - 35

Page E-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 628708G13 Control Panel Assembly (Includes fems 3 - 9) ....oovviveiiiieeiiiiiiieeeeee e, 1
2
3 HOMN SWILCR ..ot 1
4
5 State of Charge MEter .............oooueiiiiiee e 1
6 651897G06 Speed Rocker SWItCh ... 1
7 Lights ROCKET SWICH ........iuiuiiiiecirieiecicieieeic e 1
8 CONIOL PANEI ... 1
9 12V USB POIt ..ottt 1
10 COMMON KEY SEL......cvviiieieiiicie ettt 1
1 KEY SWILCHR SEE.....eiuieiiicieici ettt 1
12 Key Set and KeY SWItCH..........c.couiviiiiieieececeee e 1
13 Self Tapping Screw, #10 - 16 X .780" Lg ....eoeveeieeiiee e 3
14 Self Threading Nut, 5mm X 10MM X 15MM......c.c.cvrurieiicieieeeee e 4
15 5 3 LED Headlight Assembly (Passenger Side) (Includes Item 17).......c.cccuveeeen. 1
16 659009 LED Headlight Assembly (Driver Side) (Includes Item 17)........ccccccveveiveenene. 1
17 LED HEAANGNL .....ovieieeiieceieeee e 1
18 Headlight Assembly (DFAVEr Side) ........cccooiovovevieieeeeeeeeeee e 1
19 Headlight Assembly (Passenger SIde)...........ccovoveeerreeeeeeeeeeeeeeeeeeeenennans 1
20 Tape (Vinyl) (Not HIUStrated) ..........ccccveueiiiciieece e 1
21 554465 LED JUMPEI HAIMESS .....cvviiiiiee ettt 2
22 HEAANGNE BUID..........vviieecee e 1
23 Turn Signal ASSEMDIY BUID .......c.c.oiiuiiiiriiiciririceiese e 1
24 b 3 Charger Receptacle Harness (Not lllustrated) ..........coccoeeiiiiiiieiniiee e 1
25 699417 Jumper Harness, Turn Signal Horn (Not lllustrated) ..............ccccovvvveeeeeeennenn. 1
26 71364G02 J-TYPE NUL, B ettt e st ens 4
27 71425G01 Tapping Screw, #8 - 18 X 3/4" LG «oeei it 4
28 Tape (Vinyl) (NOt HIUSTrAted) ..........coveeeeeeeeeeeeeee et 1
29 655150 Taillight Assembly (Driver Side) (Includes ltems 31, 33 - 35).....cccccvvveveeeeeeeenn. 1
30 655152 Taillight Assembly (Passenger Side) (Includes Items 32 - 35) .........ccccoeeennee. 1
31 Taillight Bezel (DrVEr SId@) ......evecveriiieiieeee e 1

Page E-8



.?sku=651897G01
.?sku=667014G01
.?sku=651897G06
.?sku=651897G05
.?sku=626655G06
.?sku=651901
.?sku=611282
.?sku=611283
.?sku=609692
.?sku=608290
.?sku=71597G01
.?sku=659008
.?sku=659009
.?sku=651411G03
.?sku=644877
.?sku=644876
.?sku=71781G02
.?sku=71781G02
.?sku=654465
.?sku=619100
.?sku=619102
.?sku=672448
.?sku=71781G02
.?sku=71781G02
.?sku=625251

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 625252 Taillight Bezel (Passenger Side) ..........ovvviiiiiiieeiiiiiieee e 1
33 00513G4 Pan Head Phillips Screw, #8 - 18 X 3/4" Lg......evvviiiiiiiiiiiiiiieee e 2
34 22288G1 Taillight ASSEMDIY. .....ooeiiie e 1
35 14601G11 Rivet (Aluminum), 3/16" X 9/16" ........ooiiiii e 2

Page E-9




ELECTRICAL

Notes:

699361 Service Parts Manual Page E-10




° Electronic Speed Control Assembly includes items 2 - 8

Battery Tray

S

JAL Y

2

| /N\ 65
v\/\m/\\\\\ /

Front of Vehicle

Page F-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 689763 Electronic Speed Control Assembly (Includes ltems 2 - 8) ...........cccccuvrnrnneee. 1
2 672599G011 Controller, 1234SE-AC, 350A.........cccouiuiurieeieireireieseieeseiese e 1
3 Flanged Hex Head Bolt, M6 - 1 X 12MM Lg .....cocooivrimririiniciecieeceens 2
4 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg, Grade 8..........cccevveurerruriirrereeiennns 4
5 Flanged LOCk NUt, 1/4" = 20 .......c.ccruiiiieeiriieeieeieeeie e 4
6 06272 Lock Washer, BMM ..........ccuiiiuiiiiieiie ettt 2
7 Battery Wire, #4 AWG, 34" LG ...oovururriieeeeeeeeieieeseeeeeeeeeeeeese e 1
8 Battery Wire, #4 AWG, 22" LG ......cuiurrrierreieneeeieineesssesseeseisssesseeseesssesseenes 1
9
10 Flanged Hex Head Bolt, M6 - 1 X 12MM Lg....ccvovveiveiiieeieieiecee e, 3
11 506272 LOCK WaSNer, BMIM ... ..ttt r e e e e e e e e e e s e eeaaes 3

Page F-2



.?sku=73876G01
.?sku=73876G01
.?sku=00797G2
.?sku=11027G2
.?sku=606272
.?sku=606272
.?sku=634210G13
.?sku=634270G04
.?sku=73876G01
.?sku=73876G01
.?sku=606272
.?sku=606272

ELECTRONIC SPEED CONTROL

Notes:

Page F-3 699361 Service Parts Manual



ELECTRONIC SPEED CONTROL

Notes:

699361 Service Parts Manual Page F-4




Front of Vehicle

<
e

=5 [ »u@

/)

*NOTE: Tie Rod Not >

Shown for ¥
Clarity
o Spindle and Hub Assembly (Passenger Side) includes items 3 - 12

@ Spindle and Hub Assembly (Driver Side) includes items 4 - 12, 14




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 633795 FRONE AXIE ...t 1
2 Spindle and Hub Assembly (Passenger Side) (Includes Items 3 - 12)............ 1
3 Spindle Assembly (Passenger Side) ...........ccccoeveveveveeeeeeereeeeeecceeeeenne. 1
4 GrEASE SEAl......viuieceieieceeieeeeee sttt 1
5 Roller Bearing and Race ASSEMDIY .............cccocovueueiririueirineeeeseseeeeeiseeeaeen. 2
6 74332G01 Wheel HUD ..o 1
7 36038G01 Drive Flange Stud.........oooiiiiiiii e 4
8 12093G1 Castle NUL, 1" = 14 oo 1
9 Cotter Pin, 5/32" X 1 3/4" LG ..oveeeieieeeeieieeeee e 1
10 32925 Flanged BUSHING........cccoiiiiiiciie ettt ettt ere e 1
1 BUSKING SIBEVE........uiieiiiiiicieiriee et 1
12 51141G1 RACE BEAIMNG ...ttt 2
13 Spindle and Hub Assembly (Driver Side) (Includes Items 4 - 12, 14) ............. 1
14 Spindle Assembly (DFVEr Side) ..........c.covvervevrvreeieiiecieiee e 1
15
16 LOCK NUL, 172" = 13 oottt 1
17 SROCK ADSOIDET ...t 2
18 Shock ADSOIDEr WASHET .........coviieieciiccieieeeeee e 4
19 RUDDEI BUSHING ...ttt 4
20 00532G4H HEeX NUL, 3/8" = 24 ... et 2
21 D 0 King Pin Bolt, 1/2" - 13 X 6" Lg, Grade 5.......ccovviiiiiiiiiiiieieeeeeee e 1
22 SPHNG PIALE.........ooceviiieeeeiceee e 4
23 LOCK NUL, 7/16" = 14 ..ot 1
24 Hex Head Bolt, 7/16" - 14 x 1 3/4" Lg, Grade 5 .......cccovevrereereeeneeereeenicenenen. 11
25 FIat WASHEE, 1/2"......coviiieeieieeeie et 2
26 LEAF SPFING....vveeereeicecee ettt 2
27 KNG PN TUDE ...ceeee et 1
28 THrUSt WaSher, (SS), 1" ..ottt ee et e et eaee et e ste e saeeeeeeas 1
29 (/1217 - TSRO 2

Page G-2



.?sku=633795
.?sku=70930G02
.?sku=70802G01
.?sku=25146G1
.?sku=11750G2
.?sku=36038G01
.?sku=00798G8
.?sku=632925
.?sku=632926
.?sku=51141G1
.?sku=70931G02
.?sku=70803G01
.?sku=14390G6
.?sku=76419G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=00407G6
.?sku=652258
.?sku=00734G1
.?sku=00463G11
.?sku=00560G3
.?sku=70990G03
.?sku=70745G01
.?sku=70754G01
.?sku=10044G01

@ Tie Rod Assembly includes items 20 - 24

o Steering Column Assembly includes items 6 - 16 )\ @
/
©

74

Page G-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5 .........cccccevvveererrireeieeeeeneins 2
2 SPACET, 1.21" ..ottt 2
3 Flat WaSHET, 7/16" ...t 7
4 LOCK NUL, 7/16" = 14 ..o 3
5 Steering Column Kit (Includes tems 6 = 16) ..........ccccevvieuririneereirieeieeeeenen. 1
6 Steering Shaft..........ooviiiiie e 1
7 SEEMING COIUMN ..ottt 1
8 P8569G01 Steering Column BUSHING ......coooiiiiiiiiiiee e 1
9 Intermediate SNaft ............ccoovrieuririiieieireeeie e 1
10 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5........ccccevevvevevrvcreerirernan. 1
1 LOCK WASHET, 5/16".......oruuiirieceeiicieeeieeeesiei et 1
12 Retaining RiNG (INterNal)........cooceiiieiieeie e 1
13 Retaining Ring (EXternal) .........c..ooooueiiiiii e 1
14 Ball BEAMNG ..o 1
15 WAVE WESHET ..ottt 1
16 Hex Washer Head Screw, #6 - 20 X 5/16" Lg ......ccocovovrueiriirereeieeceenns 1
17 Steering Wheel (PremMiUM)..........o.oovieee oot e 1
18 LOCK NUL, 5/8" = 18 ..ottt 1
19 Tie Rod Assembly (Includes 1tems 20 - 24) ...........cccovevevcueeererceeeereeceerenan, 1
20 Threaded RO, 24" LG ...c.ooovuieeiriircierieieieis e 1
21 Tie Rod End (Left Hand Threads)............ccceeiierueiriiieieeeeeeeseeeie e, 1
22 Jam Nut, M12 x 1.25 (Left Hand Threads) ............cccocvueuevevecueeerecceeieann. 1
23 Tie Rod End (Right Hand Threads) ............cccouoiueiiueiienceree e 1
24 Jam Nut, M12 x 1.25 (Right Hand Threads)..........cccoceernicennenicenenenen. 1
25
26 Hex Washer Head Bolt, 3/8" - 16 X 1 1/4" Lg .....ocueveveeeeeeeeeeeeeeeie e 4
27 LOCK WaSEr, 378" ... ..ot e e e 4
28 D1055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5.........ccccoeurrurrrereureeneineeieeeenes 1
29 D 3 LOCK WaSher, 5/16" .......eeiiiiiiiiee ettt et e e e e e 1
30
31

Page G-4


.?sku=00464G6
.?sku=70667G02
.?sku=00560G2
.?sku=00734G1
.?sku=70758G05
.?sku=70607G01
.?sku=70610G03
.?sku=28569G01
.?sku=70580G01
.?sku=01055G01
.?sku=01055G01
.?sku=00565G8
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=01022G01
.?sku=602980
.?sku=14390G2
.?sku=70876G02
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=01006G01
.?sku=00879G1
.?sku=01055G01
.?sku=01055G01
.?sku=00565G8
.?sku=00565G8

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
32 Steering WHEEl COVEN .........c.ooevviiecieiieeie e 1
33 LOCK NUL, 7/16" = 14 ..ot 2
34
35
36
37
38 HEX NUL, 7/16" = 14 oottt 1
39 Spacer, 1" O.D X 469" 1.D. X .69" LG ....oeurueiiereiieieieireeieieieeeie s 1
40 Hex Head Bolt, 7/16" - 14 x 3.5" Lg, Grade 5........ccccccoveeirriiieceecee e, 1

Page G-5


.?sku=71147G01
.?sku=00734G1
.?sku=00532G7
.?sku=70667G04
.?sku=01068G01

FRONT SUSPENSION AND STEERING

Notes:

699361 Service Parts Manual Page G-6




Page



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Rack and Pinion Unit (Includes Items 2 = 23).........ccccevirieuriririeceereecieieenne. 1
2 Steering Rack Cover and Bearing..............ccoovvueueiriceieeeieeesesieseieieens 1
3
4 * Jam NUL, 1/2" = 20 e 1
5 Retaining RiNg (EXtErNal) ...........coooueriiiiiiiiiee e 1
6 Ball BEAMNG ......ooiviiiieiiteectee ettt ettt 1
7 PINION ..ttt 1
8 Retaining RiNG (INtErNA)...........coovovoveeeeeeceeeeeeeeeeeeeeeeee e 1
9 Sl (PINION) .....eviieieiieccee ettt 1
10 SEEMNG RACK .....coveveviieiicie et 1
11 * Set Screw, #10 - 32 X 25" LG coooi i 1
12 RACK LOAEY ...ttt e 1
13 COMPreSSION SPIING ...eeeiueeeiiiiee ettt e e e et eate e e etae e e eaaeeeeaeees 1
14 Gasket (Rack LOAAETr COVEN)..........ccvvieceeeieeeeeieieieieeesie s 1
15 552259 Cover (RACK LOAAEN) ........cocvieeeicveeeeeeieeeeee et 1
16 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5.........ccccoeveueueennes 2
17 Grease Fiting (Sraight) .........c.oeiieeeee e, 1
18 RO ENA (INNEF) ..ot 1
19 RACK BOOL ...ttt 1
20 NYION Clamp, 11.8" LG cuuvoveeeeeeeeeeeeeeeeeeeeeeeee e 1
21 HOSE Clamp, 1.81" ...t 1
22
23 Tie Rod End (Outer) (Includes Items 24 - 25)...........ccccooeveveeeeeeeeeeeeennn. 1
24 GIOMIMET ...ttt 1
25 * Hex Slotted Nut, 7/16" - 20 ........cocoiiiiiiiiiiiieecee e 1
26 COttEr PiN, 3/32" X 1" ..ottt 1

Page G-8



.?sku=70964G01
.?sku=70965G01
.?sku=70750G01
.?sku=15112G1
.?sku=70603G01
.?sku=70751G01
.?sku=70638G01
.?sku=70604G01
.?sku=70590G01
.?sku=70666G01
.?sku=70645G01
.?sku=652259
.?sku=71102G01
.?sku=10389G3
.?sku=70694G01
.?sku=70961G01
.?sku=12416G2
.?sku=11391G8
.?sku=70695G01
.?sku=50641G1
.?sku=10387G2

FRONT SUSPENSION AND STEERING

Notes:

Page G-9 699361 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

699361 Service Parts Manual Page G-10




Rear Axle

Front of Vehicle

Front of Vehicle

Page H-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 681071 MOLOT, 72V ..ottt 1
2 LOCK WASHEE, BIMM ...t 6
3
4
5 Bonded Seal Washer, 1/4" 1.D. .....ccooviiiieiiece ettt 3
6 Flanged Hex Head Bolt, M6 - 1 X 12MM L .....c.ccovuieirieiiieiiiciieecieecie e 3
7 Hex Head Bolt, M6 - 1 x 25mm Lg, Grade 10.9........c.ccovrrrvnrerrineeieirciaeeenes 6
8
9
10 Motor Wire (U), 2AWG, 44" ............covrmeeeieeeeieieeeeieieeeeeseie e 1
1 Motor Wire (V), 2AWG, 41" ..ot 1
12 Motor Wire (W), 2AWG, 37" ....c.uiiieeeriiceeisiee e 1
13
14 668275 ENG CAP PIUG ...t 1
15
16
17 Flanged LOCk NUt, 1/4" = 20 .......c.coiuiiiiiieieieieieeieeeieiseee e 1
18 LOOP ClAMP ...ttt 1
19 Hex Head Bolt, 1/4" - 20 X 7/8" Lg, Grade 5 .........cccooeururerinicerinireneeeineneeeeeens 1
20 FIat WaSher, 114" ... ettt e e e 1

Page H-2



.?sku=601327
.?sku=00915G1
.?sku=73876G01
.?sku=605741
.?sku=635137G01
.?sku=635137G02
.?sku=635137G03
.?sku=11027G2
.?sku=630761
.?sku=00414G7
.?sku=00559G7

MOTOR

Notes:

Page H-3 699631 Service Parts Manual



MOTOR

Notes:

699631 Service Parts Manual Page H-4




includes items 5 - 42
e Rear Axle, 16.99:1 includes items 4 - 42

E T3
®\® o Rear Axle with Limited Slip Differential, 16.99:1

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Rear Axle with Limited Slip Differential, 16.99:1 (Includes Items 5 - 42).......... 1
2 633599 Rear Axle, 16.99:1 (Includes temMs 4 - 42)........cceeveeiiiiiieiieeeee e 1
3
4 Differential ASSEMDIY ..........c.crerimeerreeeireereseeseeeereeeseseeseeeses e eesseeeeeaeens 1
5 514059 Limited Slip Differential with CC CIUtch ............cocoeiiiiiiiiie e, 1
6
7 Hex Head Bolt, 3/8" - 16 X 2.125" LG ... vueviueiieeieeeieeeeeseeeeeeceeeeeee e 4
8 Hex Head Bolt, 5/16" = 18 X .75" LG .c.vuevureeereerereeeinsieseeseeseeeesseessseseeens 10
9 Bearing ASSEMDIY .........ououiiiiiieeiiiieeieieieieie e 2
10 Ball Bearing Single Lip S€al .........ccccovueueveiieieieiieeeeceieee s 1
1 Ball BEAINNG ... cveeeeeiieicieie ittt 1
12 P3530G1 Retainer RiNG.......ouueiiiii e 1
13 P4628G1 (O R 10T ST | O PPPUPPRR 1
14 LOCK NUL, 3/8" = 24 ... 4
15
16
17 ENG CAP oottt 2
18 Ball BEAMNNG ...t 2
19 Ol SEA ... 2
20 512824 GASKEL ... e 1
21 517608 Axle Shaft (Driver SIde) .......ccueeicueieeeee e 1
22 617609 Axle Shaft (Passenger Side) ........cccocvieiieiiieiie e 1
23 INPUE GBAT-....ceeeeiieeeteee ettt 1
24 Ol SEAI ...ttt 1
25 Hex Head Bolt, 3/8" - 24 X 1.25" L .....ceuoiieeeeirieeieieieeeee e 4
26
27
28 520340 Ball BEAMNG .....oeeveeeeee ettt e et ae e s e te et e et e 1
29 520345 L@ 10T K 11T o RS 2
30 RUDDET PIUG ...ttt 1
31 : 8 Differential Cover Plate...........ccccoo i 1

Page J-2


.?sku=633600
.?sku=633599
.?sku=601082
.?sku=614059
.?sku=15118G1
.?sku=15558G1
.?sku=17473G1
.?sku=23519G2
.?sku=23520G1
.?sku=23530G1
.?sku=24628G1
.?sku=601084
.?sku=608811
.?sku=611788
.?sku=612064
.?sku=612824
.?sku=617608
.?sku=617609
.?sku=620327
.?sku=620328
.?sku=620335
.?sku=620340
.?sku=620345
.?sku=620347
.?sku=620348

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 520349 Intermediate Gear ASSEMDIY...........ccuiiiiiii e 1
33 620350 DIFIVE GBI ... eueeeieiee ettt ettt et e ettt et e eaee et e e eteeameeeseeeemneeaneeaseeaneeesneeans 1
34 620355 7= Y105 T=T=T o Vo TR 1
35 O-FING, T8MIM ...ttt 2
36 620359 RetainiNg RiNG.....c.oooiuieiieicie ettt 6
37
38
39 Input Gears Kit (Not HUSErated)...........ccooviveieeeeeeieeee e 1
40 Internal Gears Kit (Not lllustrated).............cccccoveeeeiiiiccieciecce e, 1
41 520362 Ball Bearing Kit (Not lllustrated)...........cccoerieiiiieiie e 1
42 Differential Cover Assembly Kit (Not lllustrated) ..............ccccoveveveveverenrnne.. 1

Page J-3


.?sku=620349
.?sku=620350
.?sku=620355
.?sku=620358
.?sku=620359
.?sku=620329
.?sku=620361
.?sku=620362
.?sku=620363

REAR AXLE

Notes:

699631 Service Parts Manual Page J-4




Page K-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 SNOCK ADSOMDET ... 2
2 Shock Absorber Washer, I.D. .406" X O.D. 1.25" ..........cccoceviremruerrereiesennnnss 4
3 RUDDEI BUSHING ..ottt 4
4 HEX NUL, 3/8" = 24 ... 2
5 VINYI CP ..ottt ettt e ettt ae et re e 1
6 667990 [ICY 1] o 4T e D OSSOSO 2
7 524030 Flanged BUSHING ........oiieiiie ettt e e seee s 2
8 Lift BIACKEL ...ttt 1
9 Flat WEaSHET, 3/8"........c.viuiveiieeieieieeete ettt 8
10 LOCK NUL, 3/8" = 16 ..ot 4
1 Hex Head Bolt, 3/8" - 16 x 5 1/2" Lg, Grade 5 .......ccccvoveeveeerereeeeeceee e, 4
12 524030 Flanged BUSHING ........ooiieiiieiiieee e eiee st tee st ae e e s teesneesnseesneeeneeeas 4
13 Split Spacer (Steel), [.D .376" X O.D. 1" X 1" LGu.veveeeeeeeeeeeeeeeeee e 2
14
15 552245 SNACKIE PIALE ... 2
16 D0665GY Hex Head Bolt (SS), 3/8" = 16 X 3 1/2" LG ...vvveeiereeeeeeeeseeeieseeee e, 2
17 LOCK NUL, 3/8" = 16 v.eeeeieeeieieeee et 2
18 Shoulder Bolt, 1/2" Dia x 3/8" - 16 Thread X 3 1/4" Lg .......ccccovoeverurieeierreiennnnn. 1
19 Flanged Lock Nut, 3/8" - 16 .......cooiiiii e 1
20 Rear SUSPENSION PIAte .........c..crviiiiieeiiiecieeieescieesie e 1

Page K-2



.?sku=642085
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=10044G01
.?sku=667990
.?sku=624030
.?sku=624030
.?sku=652708G03
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=00430G12
.?sku=624030
.?sku=624030
.?sku=70289G02
.?sku=652245
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=14158G1
.?sku=12262G1
.?sku=605977

REAR SUSPENSION

Notes:

Page K-3 699361 Service Parts Manual




REAR SUSPENSION

Notes:

699361 Service Parts Manual Page K-4




° Seat Back Assembly includes items 2 - 9
o Seat Back Assembly includes items 5 - 9

Premium Seat Back Assembly
includes items 2 - 3, 11

Front of Vehicle

@ Seat Bottom Assembly includes items 17 - 26

Premium Seat Bottom Assembly

includes items 17 - 21, 24 %

Front of Vehicle

Front of Vehicle

Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 el Seat Back Assembly (Includes HemS 2 - 9)....covviiiiiieiiiiiiieee e, 1
10000522G0114 Gray/Black
10000522G0122 White/Beige
632818G01 Oyster
632818G03 Tan
632818G04 Gray
632818G06 Black
2 534178 SUPPOrt WeldmENt .........c.veeieieeeeee e 1
3 71204G01 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x .875" Lg ......ccccoenueeee. 4
4 el Seat Back Assembly (Includes ltems 5 - 9) ..., 2
10000520G0114 Gray/Black
10000520G0122 White/Beige
71751G03 Oyster
71751G04 Tan
71751G02 Gray
71751G07 Black
5 71752G01 COVEN (PIASHIC)...uuuiiiiiiiiiieie e 1
6 1754G01 Padding (FOAM) ....coocueiiieee e 1
7 645021 Base ASSEMDIY .....coiiiiiiiiie e 1
8 01107G01 Pan Head Torx Screw, #8 X .63" Lg......ccccicciiriiiiiiieeee e 4
9 el VINYI COVET .ot e e e e e eeaaaae s 1
10004901G14 Gray/Black
10000417G22 White/Beige
71753G02 Gray
71753G03 Oyster
71753G04 Tan
71753G07 Black
10 e Premium Seat Back Assembly (Includes Items 2 - 3, 11) ..cceevevviiiieeniiieenn, 1
692961G18 Mushroom
692961G21 Premium Black
11 i Seat Back ASSEMDIY ......ooiuiiiiii i 2
654084G18 Mushroom
654084G21 Premium Black
12
13
14
15 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 X 1.25" Lg ......ccvevvvvieennn. 2
16 i Seat Bottom Assembly (Includes Items 17 - 26) .........cccoeiiiiiiiiieiiiieeee e 1
629269G0101 Oyster
629269G0103 Tan
629269G0104 Gray

Page L-2



.?sku=634178
.?sku=71754G01
.?sku=645021
.?sku=01107G01
.?sku=01006G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
629269G0106 Black
629269G3022 White/Beige
629269G3014 Gray/Black
17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 X 1" Lg....cccovvviiiiiieicieeeeie 6
18 71610G01 SEAL HINGE ...eeeiiieeeee e 2
19 51541 Button Head Torx Bolt, M10 - 1.5 X 25mm LG ....ccoeviiiiiiieieiieeeee, 4
20 617644 Hip Restraint (Passenger Side)..........ccceivieiieiieecieceee e 1
21 617645 Hip Restraint (Driver Side) ......cccooeiiiaie e 1
22 BASE ...ttt 1
23 1012G01 Trim (POIYPrOPYIENE) ....coieeee et 1
24 o VINYE COVET ...t e e e e 1
71602G02 Gray
71602G03 Oyster
71602G04 Tan
71602G06 Black
10000416G22 White/Beige
10004900G14 Gray/Black
654085G18 Mushroom
654085G21 Premium Black
25 1603G02 Padding (FOAM) ... 1
26 7074G1 SOIING SIAD oo 2
27 el Premium Seat Bottom Assembly (Includes ltems 17 - 21, 24) ... 1
629269G2818 Mushroom
629269G2821 Premium Black
28
29
30 e Flip Seat Bottom Assembly (Includes Items 33 - 35)......cccooviiiiieiiiiiincee, 1
699321G01 Oyster
699321G03 Tan
699321G04 Gray
699321G06 Black
699321G14 Gray/Black
699321G22 White/Beige
31
32
33 669061 Seat BOtOM ... 1
34 699297 Seat Bottom (FOam).........ooiiiiiiie e 1
35 b Seat Bottom (VINYI) ..oooveieiiie e 1

Page L-3



.?sku=00720G08
.?sku=615417
.?sku=617644
.?sku=617645
.?sku=645492
.?sku=71012G01
.?sku=71603G02
.?sku=17074G1

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

615646 Oyster

615647 Tan

617892 Gray

615648 Black
10004899G14 Gray/Black
10000413G22 White/Beige

36 o Flip Seat Bottom Assembly (Premium) ..........ccccvviiiiiiiiieiniieee e 1
600082G18 Mushroom
600082G21 Premium Black

Page L-4




m Hardware Kit includes items 12 - 19

N

Seat Back
Support Weldment

Page L-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

w
e

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 10007752 Seat Base ASSEMDIY ... 1
2 10007792 FOOIMEST ... e 1
3 10007798 L€ =T o T 2 - T 1
4 10007789G01| Seat Base Support (Driver Side).........ueeieiiiiiiiiiiee e 1
5 10007789G02| Seat Base Support (Passenger Side) .......cccveviiieeeiiiiiiiiiiiieeeeeee e 1
6 10007791G01| Footrest SUpPOrt (Driver SIAE) .......uuuvieiiiiiiiee it 1
7 10007791G02| Footrest Support (Passenger Side)..........uueviiiiiiiiiiiiieee e 1
8 10007795 BUMPET SUPPOI ... e 1
9
10
11 10008507 Hardware Kit (Includes Items 12 - 19)......cooiiiiiiiiiieee e 1
12 10007945 Flanged Hex NUt, 1/4" = 20 ..o 4
13 10014523 LOCK WaShEr, 1/4" ... .o e 2
14 10014524 Flat Washer, 1/4" ...ttt et s 8
15 10014521 Hex Head Bolt, 1/4" - 20 x 3 1/4" Lg, Grade 5.......ccocviiiiiiiiiiieieeeeeeens 2
16 10014520 Hex Head Bolt, 1/4" - 20 x 2" Lg, Grade 5.......cooiiiiiiiiiiiieeeeee e 2
17 10014522 ACOIN NUL, 1/4" = 20 ...t 2
18 10014518 Grab Bar Support Clamp ..........ooooiiiiiiiiieeeeeee e 2
19 10014519 Hex Head Bolt, 1/4" - 20 x 1 3/4" Lg, Grade 5.......ccoceiieiiiieiiieieeeeeans 2
20
21
22 10001207 RUBDEI PUIL PIUG ... 1
23 10000073 Flip Seat Support Bracket ... 2
24 699419 HIP RESIraINt ... 2
25 699428 PIastic BUCKEL.........iiiiiiie e 1
26 SEAL SHIAP ....oceeeieecee ettt 1
27 LOCK NUL, B/8" = 16 ..eeeceeeieceeieieeseeee ettt 2
28 Tapping SCrew, #8 - 18 X 3/4" LG ....ccveeveeeeeeeeeeeeeeeeee e 8
29 697319 Square NUE (SS), 1/4" = 20 ....coiiiiiei e 4
30 LOCK NUL, B/8" = 16 v.veeevieeeeiieeeee ettt 4

Page L-6



.?sku=617402
.?sku=11098G5
.?sku=11098G5
.?sku=71425G01
.?sku=11098G5
.?sku=11098G5

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
32 Flat Head Phillips Screw, 1/4" =20 X 1 1/2"Lg c.cvovovevvereieeeieeiene, 10
33 Flat Washer, 3/8", Grade 8 ...........cooooeeeeeeeeeee e 12
34 Hex Head Bolt, 3/8" - 16 X 1 1/4" LG ..o, 4
35 10007945 Flanged Hex Nut, 174" = 20 .........ccoiririieneeiessesseeeeseessesseens 20
36
37
38 D s Hex Head Bolt, 3/8" - 16 x 1 1/4" Lg, Grade 5...........cocceevvrvrrrennn. 2
39 10007944 Hex Head Bolt, 1/4" =20 X 1 1/4" LG ....cuovuriereeereineesiereeseieeeeeeenes 6
40 652326 Hex Head Bolt, 1/4" - 20 x 2 3/4" Lg, Grade 5........cc.ccoeveeurerrinnnees 4
41 10008129 Hex Head Bolt, 1/4" - 20 x 2" Lg, Grade 5.........cccccvvvrverrerrerrinnnns 4
42
43
44 10008132 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg, Grade 5........c..cecoevreurrrrinnnnes 6
45 400128J Hex Head Bolt, 1/4" =20 X 3 1/2" LG ....cuovueieeeereeireesieeeiseieeeeees 2
46 Hex Head Bolt, 1/4" = 20 X 2" Lg....cuoveueieeeeeeeeieeeeeieieieieie e 2
47 Ratchet Rivet, .25" X .880"..........ccoeuimeuririeeieirieieie e 6
48
49
50 Flat Washer, 1/4" ..........cccoiiieriieecie e 4
51 446130 Lock Washer (Heavy), 1/4" ... 4

Page L-7



.?sku=00205G4
.?sku=614221
.?sku=00427G2
.?sku=00427G6
.?sku=00415G2
.?sku=16816G1
.?sku=00559G7

SEATING

Notes:

699361 Service Parts Manual Page L-8




@@@ i

Front of Vehicle

N == 1 AN

@ Sun Top Kit (White) includes items 3 - 29, 33

@ Sun Top Kit (Tan) includes items 3 - 29, 36

@ Sun Top Kit (Gray) includes items 3 - 29, 38

®l 7

@ Rear View Mirror Kit includes items 40 - 42

q@
gép

Front of Vehicle

Front Top
Strut

N\

Front of Vehicle

DETAIL A
(Driver Side Shown)

(Outside Tubing
On Sun Top)

Page M-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 Sun Top Kit (Black), 80" Lg (Includes fems 2 - 29).........c.cccvveveeveeeeeeeeeenn. 1
2 SUN TOP oottt 1
3 Flat Washer (SS), 3/8” ..o 4
4 Rear Strut (DFAVEr SIAE) .....v.vurrerrerieereereeiereseeeeseesssesee e 1
5 Rear Strut (Passenger Side) .........cooveiiiieeiee e 1
6 g Te 0T T o T I 1o LS 1
7 24647G1 SPACEL, /4" ... 1
8 LOCK NUL, 3/8" = 16 ...t 2
9
10 D s Hex Head Bolt (SS), 3/8" - 16 X 2" Lg....c.ovevereeieeeseieeeieieieie oo 1
11 00665G3 Hex Head Bolt (SS), 3/8" - 16 X 2 1/27 Lg....vueveeueeieeieieeeeieie e 1
12
13
14 Hex Head Bolt (SS), 3/8" - 16 X 1 3/4” Lg....vuevueeierieeieieieieeee e 2
15 Flat Washer (SS), 3/8” ........cuiureriieeieinecieieieeeeeeeeseseeeesees e eeeenes 4
16 NYION WASHET, 3/8" .......viiieiiiieiieeeieiseeeeiee et 2
17 LOCK NUL, 3/8" = 16 ..ottt 2
18
19 LOCK WASHET, 5/16".......oiucueiieceeiricieie ettt 2
20 Hex Head Bolt, 5/16" - 18 x 2 1/4” Lg, Grade 5..........ccocevevverrveererrennnnn. 2
21 00559G8 Flat WaShEr, 5/16” ........c..coiuriuriueieeeineeeeseieessissse st 2
22 75125G01 Front STrUL.....oeeeeeeee e e e 1
23 SPACET, /27 ..ottt 1
24 D0879G1 Flat WaShEr, 3/8” .........cvevevieeeieeieieiseeeise s 2
25 00674G8 Hex Head Bolt, 3/8" - 16 X 5" LG ....curvuerrreeereeeieeieieeseies s 1
26 Flat Washer (SS), 3/8” ........c.vreiiieeeeeieieieieieeeieieiessie s 1
27 SPACET ...ttt as 1
28 D0653G1 Flat WaSher (SS), 3/8” .......cuovuvueieieiieeeieeisieissse e 1
29 LOCK NUL, B/8" = 16 ..ottt 1
30
31

Page M-2


.?sku=606260
.?sku=606937
.?sku=00679G1
.?sku=00679G1
.?sku=00679G1
.?sku=602743
.?sku=602741
.?sku=19853G1
.?sku=00891G5
.?sku=00891G5
.?sku=00891G5
.?sku=00665G6
.?sku=00665G5
.?sku=00679G1
.?sku=00679G1
.?sku=00679G1
.?sku=00771G5
.?sku=00891G5
.?sku=00891G5
.?sku=00891G5
.?sku=00565G8
.?sku=00440G2
.?sku=75048G01
.?sku=00879G1
.?sku=00679G1
.?sku=00679G1
.?sku=00679G1
.?sku=18716G1
.?sku=00653G1
.?sku=00891G5
.?sku=00891G5
.?sku=00891G5

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
32 603119 Sun Top Kit (White), 80" Lg (Includes ltems 3 - 29, 33)......ccccccvveirieineeireeennen. 1
33 P7604G01 T3 T o] o J ST 1
34
35 Sun Top Kit (Tan), 80" Lg (Includes 3 - 29, 36).......c.cccoveveeereeieeeeeeeeeeeeeeeans 1
36 502672 LT [ T [ o RO 1
37 10006742 Sun Top Kit (Gray), 80" Lg (Includes 3 - 29, 38).........ccveiviiiiieiiiiiiiec e, 1
38 S TH 3 Lo o OSSP 1
39 Rear View Mirror Kit (Includes fems 40 - 42).........cccoooooeieeeieeeeeeeeeeeee e, 1
40 Y LTy SRS SUSRI 1
41 19502G2 SUPPOIrt BraCket ... ..o 1
42 Pan Head Screw, #8 - 32 X 5/8" LG ....cceveee et 1

Page M-3



.?sku=603119
.?sku=27604G01
.?sku=603120
.?sku=602672
.?sku=687855
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1

WEATHER PROTECTION

Notes:

699361 Service Parts Manual Page M-4




49

Front of Vehicle

o Full Windshield Kit includes items 2 - 7

Windshield
Retainer

|
-

N \2 1 ‘
/@'3\ | ‘/Strut "
‘ ‘ Front of Vehicle

m Split Windshield Kit (Clear) includes items 12, 13
@ Hardware Kit includes items 3 - 6, 14
@ Split Windshield Kit (Tinted) includes items 16, 17
0 Hardware Kit includes items 3 - 6, 14

@@@@}@@@@@@@

WEATHER ENCLOSURE

Page M-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Full Windshield Kit (Includes IemS 2 = 7)........cccoueururirieeieieieeeeee e 1
2 515662 SaASh, 26" LG . eiiieie et e e 2
3 * Hex Head Bolt (SS), 1/4" - 20 X 1 3/4” LG ..o iei e 2
4 * Flat Washer (SS), 1/47 ..ot a e 4
5 * RUBDBEr GrOMMEL ..o 2
6 * LOCK NUL (SS), 1/4" = 20 ..o eeee e eee e ee s ee s seeseene 2
7 FUIl WINASNIEIT ... 1
8
9 501379 Rear View Mirror Kit (Not Hllustrated) ...........ccccoociiiiiiiiieeeeeee e 1
10
11 Split Windshield Kit (Clear) (Includes Items 12, 13)........cccccceveveviveiccecereeeenee 1
12 530012 Split Windshield (Clear) ..o 1
13 Hardware Kit (Includes Items 3 -6, 14) .....ccoeriiiieieee e 1
14 515661 S T= S o T 12 o SRR 2
15 1966G06 Split Windshield Kit (Tinted) (Includes ltems 16, 17) .......cooiiiiiiiiiiiiiieeiiiee. 1
16 Split Windshield (TINted)..........cocoeeereeeeeeeeceeeeee e 1
17 Hardware Kit (Includes Ifems 3 = 6, 14) ......cooeueiriireiieeieeeeiee s 1
18
19 Weather ENClOSUE (TAN) ......oviuieiriieceeieicieeeeseesieee e 1
20 505120 Weather Enclosure (OYSIEr).......ccuovviieiieieiie et 1
21 605121 Weather Enclosure (HUNter Gre€N) ........ooevveeiiiiiiiiiiieeeeeeee e 1
22 Weather Enclosure (Pacific BIUE) ...............ceueiveueiriiecieieieeeie e 1
23 Weather ENClOSUrE (CAP)........c.curuiriureriinceeereneeeeesessseeeesessseeeese s eesees 1
24 605125 Weather Enclosure (Hemlock TWeed)..........cceevviivieiiieieiiecieeeeeceie e 1
25 Weather ENclosure (BUFGUNAY) ........c.oovcueeieeeeeeeeeeeeeeee e ee e, 1
26 Weather Enclosure (LiNen TWEEd)..............ccovireeueiereieeieirieieieseeeie e 1
27 605128 Weather Enclosure (TUSCAN).........cceeiuieeeeeeee ettt 1
28 605130 Weather Enclosure (Charcoal TWEE) ........cccccveviieiieeieiiecie e 1
29 Weather Enclosure (JOCKEY REA) .........coviviueeieieieeeeee e 1
30 605132 Weather Enclosure (Mediterranean BIUE)............cccevvviiieeiieieiiee i 1

Page M-6



.?sku=71966G03
.?sku=615662
.?sku=71960G01
.?sku=601379
.?sku=71966G05
.?sku=630012
.?sku=71956G05
.?sku=71956G05
.?sku=615661
.?sku=71966G06
.?sku=630013
.?sku=71956G05
.?sku=71956G05
.?sku=605119
.?sku=605120
.?sku=605121
.?sku=605122
.?sku=605123
.?sku=605125
.?sku=605126
.?sku=605127
.?sku=605128
.?sku=605130
.?sku=605131
.?sku=605132

WEATHER PROTECTION

Notes:

Page M-7 699361 Service Parts Manual



WEATHER PROTECTION

Notes:

699361 Service Parts Manual Page M-8




0 Wheel and Tire Assembly, Kenda includes items 2 - 4
e Wheel and Tire Assembly, Kenda includes items 7 - 9

@ Wheel and Tire Assembly, Left Side includes item 16

G Wheel and Tire Assembly, Right Side includes item 16

Wheel design may vary
by Part Number

Tire design may vary by Part Number

Page N-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTy.
1 Wheel and Tire Assembly, Kenda (Includes Items 2 - 4)..........ccccevevveennn... 1
2 TirE, 20" X 8" = 10" oottt 1
3 WHEEI, 10" X B" ..oeeiiecieeeieeceeise ettt ees e 1
4 VAIVE SEEIM ..ot 1
5
6 52392 Wheel and Tire Assembly, Kenda (Includes ltems 7 - 9)........cccccevvevieecieeennnn. 1
7 52992 THFE, 205/B5........oveeeeeeeeeeee e 1
8 43934 WHEEI, 10" X B" ... 1
9 543948 VaIVE STEIM ..o 1
10
11 671955G01 Wheel and Tire Assembly, Left Side, Desert Eagle...........ccccoovviiiiiiiiiiiiencns 1
12 671955G02 Wheel and Tire Assembly, Right Side, Desert Eagle .............occoeveeiiniiieenennnns 1
13
14 Wheel and Tire Assembly, Left Side, Trail Wolf (Includes Item 16).................. 1
15 Wheel and Tire Assembly, Right Side, Trail Wolf (Includes ltem 16) ............... 1
16 THr, 20" X 11" = 10" ot 1
17
18 LUG NUE (CRFOME) ...t 4
19 LUG NUL, 172" = 20 ..o 4

Page N-2



.?sku=652263
.?sku=652986
.?sku=643934
.?sku=643934
.?sku=643948
.?sku=643948
.?sku=652392
.?sku=652992
.?sku=643934
.?sku=643934
.?sku=643948
.?sku=643948
.?sku=74842G03
.?sku=74842G04
.?sku=74842G05
.?sku=605310
.?sku=14723G1

WHEELS AND TIRES

Notes:

Page N-3 699361 Service Parts Manual



WHEELS AND TIRES

Notes:

699361 Service Parts Manual Page N-4




Rear Body

Page P-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION QTY.
1 3 g E-Z-GO COWI DECAI .....ccoiiiiiiiiiiiete et 1
2 685698 MADE IN USA DECAI......uiiiiieieitestee ittt 1
3 505435 Steering WHeel DECA ...........c.cccueiiuiiieeeeeieeeee e 1
4 662185 Console Safety Label ... 1
5 690162G01 Side Decal, DriVEr Side .........coiiiiiiiiiie it 1
6 690162G02 Side Decal, Passenger Side ... 1
7 Clays BEA DECAL.........ouiuiuriiecieieiiieee e 1

Page P-2



.?sku=619206
.?sku=605435
.?sku=610631

DECALS AND LABELS

Notes:

Page P-3 699361 Service Parts Manual



DECALS AND LABELS

Notes:

699361 Service Parts Manual Page P-4




A Textron Company

Textron Specialized Vehicles, Inc.,
1451 Marvin Griffin Road
Augusta, Georgia 30906 - 3852 USA

CONTACT INFORMATION

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-438-3946, FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Owner’s Guides and Repair Manuals
are available from a local Distributor, an authorized Branch,
Parts & Accessories Department or at www.shop.txtsv.com/shop-ezgo

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

Textron Specialized Vehicles
Technical Publications Department



	Express S4, 72V
	Service Parts Manual
	ISSUED JUNE 2019
	699361 - A
	SERVICE PARTS MANUAL
	ELECTRIC POWERED VEHICLE
	EXPRESS S4, 72V


	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS


	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL
	1 73333G11 Pedal Box Assembly (Includes Items 2 - 34) 1
	2 652241G03 Accelerator Pedal Bracket 1
	3 01051G01 Pan Head Phillips Screw, #8 - 10 x 1/2" Lg 4
	4 25853G01 Pedal Box And Cover 1
	5 00684G6 Truss Head Screw (SS), #8 - 32 x 3/4" Lg 2
	6 25861G01 Micro Switch 1
	7 01050G01 Pan Head Torx Screw, #4 - 20 x 5/8" Lg 2
	8 28444G01 Accelerator Rod Cam 1
	9 25854G01 Inductive Throttle Sensor 1
	10 00983G01 Self Threading Nut, .38" 2
	11 602484 Plunger 1
	12
	13
	14 17677G1 Spring Retainer 1
	15 17979G1 Bushing, .75" x 2" Lg 1
	16 73046G01 Compression Spring 1
	17 17677G2 Spring Retainer, 3/8" 1
	18 73332G01 Accelerator Rod 1
	19 00532G4 Hex Nut, 5/16" - 24 1
	20 10385G4 Clevis Yoke (Adjustable) 1
	21 10386G3 Clevis Pin, 5/16" x 13/16" Lg 1
	22 17838G1 Nylon Bushing, .37" x .31" Lg 3
	23
	24 10387G3 Cotter Pin, 3/32" x 3/4" Lg 1
	25 74432G01 Pedal Pivot Pin 1
	26 12064G6 Push Nut, 5/16" 1
	27 25799G03 Accelerator Pedal Assembly (Includes Items 28 - 30) 1
	28 16409G1 Oval Rivet, 3/16" x 7/16" Lg 6
	29 27512G01 Accelerator Pedal Pad 1
	30 652824 Accelerator Pedal 1
	31
	32 25879G08 Pedal Harness (Includes Items 33 - 34) 1
	33 17313G1 Loom Flex (Bulk), 3/8" 1
	34 17618G1 Nylon Clamp, 8" Lg 2
	35
	36 00715G2 Hex Head Bolt, 5/16" - 18 x 3/4" Lg 4
	37 71035G01 Pedal Pivot Cover 1
	1 645743 Battery Charger, 72V, 1500W 1
	2 634567 Battery Charger, 72V, 1000W 1
	3 73051G02 Battery Charger Paddle 1
	1 617620 Brushguard 1
	2 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4" Lg, Grade 5 2
	3 00440G6 Hex Head Bolt, 5/16" - 18 x 2 3/4" Lg, Grade 5 2
	4 75048G04 Spacer, .328" x .75" x 1" Lg 2
	5 75048G02 Spacer, .328" x .75" x 1.31" Lg 2
	6 00559G8 Flat Washer (Narrow), 5/16" 4
	7 00565G8 Lock Washer, 5/16" 4
	8 70452G01 Access Cover 1
	9 14601G11 Rivet (Aluminum), 3/16" x 9/16" Lg 16
	10 641260 Upper Floor Panel 1
	11 70451G01 Lower Floor Panel 1
	12 613273 Front Fascia 1
	13 654275 Front Fascia Bracket 1
	14 15058G1 Rivet (Aluminum Black), 3/16" x .45" 2
	15 654276 Front Fascia Brace 2
	16 00414G6 Hex Head Bolt, 1/4" - 20 Lg, Grade 5 2
	17 14390G4 Lock Nut, 1/4" - 20 2
	18 01038G01 Hex Washer Head Bolt, 1/4" - 20 x .700" Lg 2
	19 16469G1 Fender Washer, 1 1/4" O.D. x 9/32" I.D. 2
	20 71102G03 Hex Washer Head Taptite Bolt, 1/4 - 20 x 1.15 mm Lg, Grade 5 2
	21 664610 Cowl Strap 11
	1 613036G0** Cowl (See HOW TO USE Section for COLOR CODES) 1
	2 617643 Grill Cover 1
	3 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 2
	4 71055G01 Rivet, 3/16" x 1" Lg 6
	5 614378 Fender Flare (Driver Side) 1
	6 613274 Fender Flare (Passenger Side) 1
	7 662328 Instrument Panel Assembly (Includes Item 8 - 16) 1
	8 71917G01 Instrument Panel Assembly with Ball Deflector (Includes Item 9 - 13) 1
	9 00614G3 Pan Head Phillips Screw, #8 - 18 x 5/8" Lg 6
	10 71153G01 Ball Deflector (Passenger Side) 1
	11 71154G01 Ball Deflector (Driver Side) 1
	12 628010 Instrument Panel 1
	13 71364G02 Speed Nut "J" Type, #8 5
	14 662223 Safety Console Label Bracket 1
	15 71158G01 Cup Holder Insert 1
	16 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 2
	17 75459G01 Glove Box (Driver/Passenger Side) 1
	18 75459G02 Glove Box (Driver Side ) 1
	19 75459G03 Glove Box (Passenger Side ) 1
	20
	21 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 7
	22 71115G01 Vinyl Trim 2
	23 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 2
	1 637535G01 Floor Mat 1
	2 16816G1 Ratchet Rivet, .25" x .72" 3
	3
	4
	5 70441G01 Seat Frame 1
	6 00438G6 Hex Head Bolt, 5/16" - 18 x .625 Lg 2
	7 00559G8 Flat Washer, 5/16" 2
	8 11098G6 Lock Nut , 5/16" - 18 2
	9 00715G2 Hex Washer Head Bolt, 5/16” - 18 x .8" Lg 2
	10 70200G01 Truss Head Torx Screw, 3/8" - 16 x 3/4" Lg 2
	11
	12 658946 Fender Liner (Passenger Side) 1
	13 658949 Fender Liner (Driver Side) 1
	14 16816G2 Ratchet Fastener, 1/4” x .887" Lg 2
	15 14601G17 Rivet (Aluminum), .3/16" x .575" Lg 2
	16
	17
	18
	19
	20 689928G01 Rocker Panel (Driver Side) 1
	21 689928G02 Rocker Panel (Passenger Side) 1
	22 645323 Pan Washer Head Torx Bolt, M6 - 1 x 30mm Lg 2
	23 23726G4 Spacer, .298" Lg 2
	24 601476 Lock Nut, 1/4" - 20 2
	25 15058G6 Rivet (Aluminum), 3/16” x .937” Lg 2
	26
	27 652443G103 Battery Tray Bracket (Driver Side) 1
	28 652443G203 Battery Tray Bracket (Passenger Side) 1
	29 00715G2 Hex Washer Head Bolt, 5/16” - 18 x .8" Lg 4
	1 625272G1XX Rear Body (With Taillights) 1 (See HOW TO USE Section for COLOR CODES)
	2 10570G10 Rivet (SS), 5/32" x 9/16" Lg 5
	3 10570G12 Rivet (Aluminum), .257" x .556" Lg 4
	4 633917 Rivet (Plastic) 2
	5
	6 71320G01 Access Panel 1
	7 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 5
	8 16816G2 Ratchet Rivet, .25" x .887" 2
	9 71609G01 Seat Hinge Plate 2
	10 10570G11 Rivet (SS), 5/32" x .70" Lg 4
	11
	12
	13 71451G02 Rear Bumper 1
	14 71102G01 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 4
	15 00571G2 Flat Washer, 5/16” 2
	16 71455G01 Bumper Plug 4
	17 71554G01 “J” - Type Nut Retainer, 1/4” - 20 4
	18
	19 71316G01 Plug 1
	20 625210 Rear Scuff Pad (Driver Side) 1
	21 625211 Rear Scuff Pad (Passenger Side) 1
	22 16816G2 Ratchet Rivet, .25" x .887" 3
	23 666066 Receptacle Cover Plate 1
	1 74365G01 Gun Holder, Floor Mount 1
	2 74533G01 Gun Holder (Swivel Mount) 1
	3
	4 635202 Winch Receiver 1
	5 604572 Winch Receiver Retainer Plate 1
	6 00462G8 Hex Head Bolt, 7/16" - 14 x 1" Lg 4
	7 00734G1 Lock Nut, 7/16" - 14 4
	1 70690G02 Brake Pedal Assembly (with Brake Lights) (Includes Items 2 - 28) 1
	2 652791G03 Brake Pedal 1
	3 652253G03 Park Brake Pedal 1
	4
	5 70257G01 Service Brake Pad 1
	6 70256G01 Park Brake Pad 1
	7 16409G1 Oval Rivet, 3/8" x 15/32" Lg 9
	8
	9 652820 Service Brake Pedal Plate 1
	10 70682G01 Pivot Pin 1
	11 70681G01 Torsion Spring, .408" Dia x .93" Lg 2
	12 658825 Push Nut, 5/16" 2
	13 00737G8 Flat Head Phillips Screw, #10 - 24 x 1" Lg, Grade 5 4
	14 00739G1 Rubber Nut, #10 - 24 2
	15 652355 Brake Pedal Spacer 2
	16 27137G01 Conical Spring 2
	17 14390G10 Lock Nut, #10 - 24 2
	18 10606G8 Micro Switch 1
	19 00645G2 Pan Head Phillips Screw, #6 - 32 x 1 1/4" Lg 2
	20 00559G5 Flat Washer, #10 2
	21 00559G3 Flat Washer, #6 4
	22 00565G3 Lock Washer, #6 2
	23 00525G5 Hex Nut, #6 - 32 2
	24 13514G1 Pan Head Phillips Screw with Internal Tooth Lock Washer, #6 - 32 x .22" Lg 2
	25 00642G8 Flat Washer, 5/16" 2
	26 14628G1 Faston Tab 2
	27 24605G1 Wire Harness, Brake Light 1
	28 17618G1 Nylon Clamp, 7" Lg 2
	1 70582G01 Hex Head Shoulder Bolt (SS), 3/4" x 4.03", 3/8" - 16 x .62" Lg 1
	2 70581G01 Flanged Bushing, .1.062" O.D. x .795" I.D. 2
	3 70676G01 Torsion Spring 1
	4 00643G1 Lock Washer, 3/8" 1
	5 11098G5 Lock Nut, 3/8" - 16 1
	6 01038G01 Hex Washer Head Bolt, 1/4" - 20 x .7" Lg (Not Illustrated) 1
	7 12416G2 Nylon Wedge Lock Clamp (Not Illustrated) 3
	8
	9
	10
	11 01111G01 Retaining Ring (SS), Dia .8" 4
	12 10386G3 Clevis Pin, .438" x .938" Lg 1
	13 10387G3 Cotter Pin, .094" x .75" Lg 1
	14
	15 70601G01 Kick-off Link 1
	16 17838G1 Nylon Bushing, .37" O.D. x .31" I.D. 2
	17 20835G1 Teflon Washer, 3/8" 2
	18 00559G8 Flat Washer, 5/16" 2
	19 10387G3 Cotter Pin, .094" x .75" Lg 2
	20 70098G01 Kick-off Cam Pivot 1
	21 10097G6 Flanged Bearing 2
	22
	23
	24 70587G01 Kick-off Cam 1
	25 71215G01 Set Screw With Patch Lock, 1/4" - 20 x .5" Lg 2
	26 14134G4 Spacer, .76" O.D. x .395" I.D. x 1.25" Lg 1
	27 70113G01 Adjustable Bumper 1
	28 11027G1 Lock Nut, 5/16 - 18" 1
	29 70080G02 Catch Bracket 1
	30 00414G6 Hex Head Bolt, 1/4" - 20 x .25" Lg, Grade 5 2
	31 14390G4 Lock Nut (SS), 1/4" - 20 2
	32 10386G3 Clevis Pin, .438" x .938" Lg 1
	33 10387G3 Cotter Pin, .094" x .75" Lg 1
	34
	35
	36 654663 Compensator Assembly (Includes Items 37 - 49) 1
	37 00532G4 Hex Nut, 1/4" - 20 1
	38 629486 Spherical Hex Nut, 5/16"- 24 1
	39 28082G01 Equalizer Bracket 1
	40 15121G1 Flat Washer, 5/16" 2
	41 17979G1 Accelerator Rod Bushing, .464" I.D. x 1" O.D. x 2" Lg 1
	42 23061G2 Tube 1
	43 23463G1 Compression Spring 1
	44 652256 Brake Yoke 1
	45 11098G9 Hex Lock Nut, 5/16" - 24 2
	46 612557 Compensator Link Rod 1
	47 28083G01 Brake Compensator Bumper 2
	48 624695 Brake Cable (Driver Side) 1
	49 624696 Brake Cable (Passenger Side) 1
	1 612189 Brake Assembly (Driver Side) (Includes Items 3 - 9) 1
	2 612211 Brake Assembly (Passenger Side) (Includes Items 3 - 8, 10) 1
	3 612411 Brake Shoe, Leading 1
	4 612412 Brake Shoe, Trailing 1
	5 612413 Dust Cover 1
	6 612415 Brake Spring, Top 1
	7 612414 Brake Spring, Bottom 1
	8 612416 Shoe Clamp 2
	9 612418 Gear Adjuster (Driver Side) 1
	10 612417 Gear Adjuster (Passenger Side) 1
	11
	12
	13 17083G2 Hex Head Bolt, 5/16" - 24 x 1" Lg, Grade 8 4
	14 15126G1 Lock Nut, 5/16" - 24 4
	15
	16 21807G2 Brake Drum Assembly (Includes Items 17, 18) 1
	17 20947G1 Brake Drum 1
	18 19862G2 Lug Bolt, 1/2" - 20 x 1.718" Lg 4
	19
	20
	21 21809G1 Flat Washer (Inner Wheel Rim), .984" x 1.312" x .031" 1
	22 21830G1 Flat Washer (Brake Drum), .765" x 1.50" x .1196" 1
	23 613172 Slotted Hex Nut, 3/4" - 16 1
	24 10387G1 Cotter Pin, 5/32" x 1 3/4" Lg. 1
	25 652248 Brake Cable Bracket (Passenger Side) 1
	26 652249 Brake Cable Bracket (Driver Side) 1
	1 628708G13 Control Panel Assembly (Includes Items 3 - 9) 1
	2
	3 651897G01 Horn Switch 1
	4
	5 667014G01 State of Charge Meter 1
	6 651897G06 Speed Rocker Switch 1
	7 651897G05 Lights Rocker Switch 1
	8 626655G06 Control Panel 1
	9 651901 12V USB Port 1
	10 611282 Common Key Set 1
	11 611283 Key Switch Set 1
	12 609692 Key Set and Key Switch 1
	13 608290 Self Tapping Screw, #10 - 16 x .780" Lg 3
	14
	15 659008 LED Headlight Assembly (Passenger Side) 1
	16 659009 LED Headlight Assembly (Driver Side) 1
	17 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 4
	18 644877 Headlight Assembly (Driver Side) 1
	19 644876 Headlight Assembly (Passenger Side) 1
	20 71781G02 Tape (Vinyl) (Not Illustrated) 1
	21 654465 LED Jumper Harness 2
	22
	23 699417 Jumper Harness, Turn Signal Horn (Not Illustrated) 1
	24 672448 Charger Receptacle Harness (Not Illustrated) 1
	25
	26 71364G02 "J" Type Nut, #8 4
	27 71425G01 Tapping Screw, #8 - 18 x 3/4" Lg 4
	28 71781G02 Tape (Vinyl) (Not Illustrated) 1
	29 655150 Taillight Assembly (Driver Side) (Includes Items 31, 33 - 35) 1
	30 655152 Taillight Assembly (Passenger Side) (Includes Items 32 - 35) 1
	31 625251 Taillight Bezel (Driver Side) 1
	32 625252 Taillight Bezel (Passenger Side) 1
	33 00513G4 Pan Head Phillips Screw, #8 - 18 x 3/4" Lg 2
	34 22288G1 Taillight Assembly. 1
	35 14601G11 Rivet (Aluminum), 3/16" x 9/16" 2
	1 647050 Battery 6
	2 652295 Battery (12V) with Hydro
	3 01101G01 Tie Down Bolt 2
	4 11027G1 Flanged Lock Nut, 5/16" - 18 2
	5
	6 70386G01 Battery Tie Down Bolt, 5/16" - 18 x 2" Lg 6
	7 11027G1 Flanged Lock Nut, 5/16" - 18 6
	8
	9
	10 658565 Battery Hold Down 1
	11 631988 Battery Hold Down 2
	12
	13 689763 Battery Rack 1
	14
	15 70200G01 Truss Head Torx Screw, 3/8" - 16 x 3/4" Lg 2
	16
	17 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 2
	18 00559G8 Flat Washer, 5/16" 2
	19 11098G6 Lock Nut, 5/16" - 18 2
	20
	21 00715G2 Hex Washer Head Bolt, 5/16" - 18 x 3/4" Lg 3
	22
	23 631156 Terminal Protector 12
	24
	25 620820 Hydro-link Snake Assembly 1
	26 630974 Battery Fill Snake 1
	27
	28 614521 Regulated Hose, 20ft Kit 1
	29 676122 Trojan Hand Pump Kit 1
	1 687518 Main Harness 1
	2
	3 20965G3 Steering Column Cover 1
	4 615236 Turn Signal Switch Assembly 1
	5
	6 19344G1 Vinyl Tape (Not Illustrated) 1
	7
	8 31539G1 Nylon Clamp, 15.5'' (Not Illustrated) 1
	9 16816G5 Ratchet Rivet, .187" x .550" Lg 2
	10
	11 17618G1 Nylon Clamp, 15.5'' Lg (Not Illustrated) 11
	1 634270G03 4 AWG Battery Wire, 15" Lg 3
	2 634270G01 4 AWG Battery Wire, 6" Lg 2
	3 16816G2 Ratchet Rivet, .25" x .887" 1
	4
	5 634270G02 #4 AWG Battery Wire, 9" Lg 1
	6
	7 32860G01 Horn 1
	8
	9 613271 Reverse Buzzer 1
	10 01041G01 Rivet (Aluminum), 5/32'' 2
	11
	12
	13
	14 658089 Charger Receptacle Assembly (Includes Items 15 - 23) 1
	15 658986 Charger Wire Harness 1
	16 663285 Charger Receptacle 1
	17
	18 * Receptacle Cover 1
	19 * Female Connector 2
	20 * Insulator Sleeve 1
	21 * Brass Screw, #10 - 32 x 1/2" Lg 2
	22 * Pan Head Screw (SS), #6 - 32 x 1 3/4" Lg 3
	23 * Lock Nut, #6 - 32 3
	24 660162 Receptacle Cover 1
	25 71055G01 Rivet (Aluminum), 5/32" 4
	1 689763 Electronic Speed Control Assembly (Includes Items 2 - 8) 1
	2 672599G011 Controller, 1234SE-AC, 350A 1
	3 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg 2
	4 00797G2 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg, Grade 8 4
	5 11027G2 Flanged Lock Nut, 1/4" - 20 4
	6 606272 Lock Washer, 8mm 2
	7 634210G13 Battery Wire, 4 AWG, 34" Lg 1
	8 634270G04 Battery Wire, 4 AWG, 22" Lg 1
	9
	10 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg 3
	11 606272 Lock Washer, 8mm 3
	1 633795 Front Axle 1
	2 70930G02 Spindle and Hub Assembly (Passenger Side) (Includes Items 3 - 12) 1
	3 70802G01 Spindle Assembly (Passenger Side) 1
	4 25146G1 Grease Seal 1
	5 11750G2 Roller Bearing and Race Assembly 2
	6 74332G01 Wheel Hub 1
	7 36038G01 Drive Flange Stud 4
	8 12093G1 Castle Nut, 1" - 14 1
	9 00798G8 Cotter Pin, 5/32" x 1 3/4" Lg 1
	10 632925 Flanged Bushing 1
	11 632926 Bushing Sleeve 1
	12 51141G1 Race Bearing 2
	13 70931G02 Spindle and Hub Assembly (Driver Side) (Includes Items 4 - 12, 14) 1
	14 70803G01 Spindle Assembly (Driver Side) 1
	15
	16 14390G6 Lock Nut, 1/2" - 13 1
	17 76419G01 Shock Absorber 2
	18 10435G1 Shock Absorber Washer 4
	19 10194G1 Rubber Bushing 4
	20 00532G6 Hex Nut, 3/8" - 24 2
	21 00407G6 King Pin Bolt, 1/2" - 13 x 6" Lg, Grade 5 1
	22 652258 Spring Plate 4
	23 00734G1 Lock Nut, 7/16" - 14 11
	24 00463G11 Hex Head Bolt, 7/16" - 14 x 1 3/4" Lg, Grade 5 11
	25 00560G3 Flat Washer, 1/2" 2
	26 70990G03 Leaf Spring 2
	27 70745G01 King Pin Tube 1
	28 70754G01 Thrust Washer, (SS), 1" 1
	29 10044G01 Vinyl Cap 2
	1 00464G6 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5 2
	2 70667G02 Spacer, 1.21" 2
	3 00560G2 Flat Washer, 7/16" 7
	4 00734G1 Lock Nut, 7/16" - 14 3
	5 70758G05 Steering Column Kit (Includes Items 6 - 16) 1
	6 70607G01 Steering Shaft 1
	7 70610G03 Steering Column 1
	8 28569G01 Steering Column Bushing 1
	9 70580G01 Intermediate Shaft 1
	10 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5 1
	11 00565G8 Lock Washer, 5/16" 1
	12 70751G01 Retaining Ring (Internal) 1
	13 70888G01 Retaining Ring (External) 1
	14 15112G1 Ball Bearing 1
	15 70887G01 Wave Washer 1
	16 01022G01 Hex Washer Head Screw, #6 - 20 x 5/16" Lg 1
	17 602980 Steering Wheel (Premium) 1
	18 14390G2 Lock Nut, 5/8" - 18 1
	19 70876G02 Tie Rod Assembly (Includes Items 20 - 24) 1
	20 70897G02 Threaded Rod, 24" Lg 1
	21 70902G01 Tie Rod End (Left Hand Threads) 1
	22 01069G01 Jam Nut, M12 x 1.25 (Left Hand Threads) 1
	23 70902G02 Tie Rod End (Right Hand Threads) 1
	24 01069G02 Jam Nut, M12 x 1.25 (Right Hand Threads) 1
	25
	26 01006G01 Hex Washer Head Bolt, 3/8" - 16 x 1 1/4" Lg 4
	27 00879G1 Lock Washer, 3/8" 4
	28 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5 1
	29 00565G8 Lock Washer, 5/16" 1
	30
	31
	32 71147G01 Steering Wheel Cover 1
	33 00734G1 Lock Nut, 7/16" - 14 2
	34
	35
	36
	37
	38 00532G7 Hex Nut, 7/16" - 14 1
	39 70667G04 Spacer, 1" O.D x .469" I.D. x .69" Lg 1
	40 01068G01 Hex Head Bolt, 7/16" - 14 x 3.5" Lg, Grade 5 1
	1 70964G01 Rack and Pinion Unit (Includes Items 2 - 23) 1
	2 70965G01 Steering Rack Cover and Bearing 1
	3
	4 * Jam Nut, 1/2" - 20 1
	5 70750G01 Retaining Ring (External) 1
	6 15112G1 Ball Bearing 1
	7 70603G01 Pinion 1
	8 70751G01 Retaining Ring (Internal) 1
	9 70638G01 Seal (Pinion) 1
	10 70604G01 Steering Rack 1
	11 * Set Screw, #10 - 32 x .25" Lg 1
	12 70590G01 Rack Loader 1
	13 70666G01 Compression Spring 1
	14 70645G01 Gasket (Rack Loader Cover) 1
	15 652259 Cover (Rack Loader) 1
	16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5 2
	17 10389G3 Grease Fitting (Straight) 1
	18 70694G01 Rod End (Inner) 1
	19 70961G01 Rack Boot 1
	20 12416G2 Nylon Clamp, 11.8" Lg 1
	21 11391G8 Hose Clamp, 1.81" 1
	22
	23 70695G01 Tie Rod End (Outer) (Includes Items 24 - 25) 1
	24 50641G1 Grommet 1
	25 * Hex Slotted Nut, 7/16" - 20 1
	26 10387G2 Cotter Pin, 3/32" X 1" 1
	1 681071 Motor, 72V 1
	2 601327 Lock Washer, 6mm 6
	3
	4
	5 00915G1 Bonded Seal Washer, 1/4" I.D. 3
	6 616716 Hex Head Bolt, M6 - 1 x 16mm Lg 3
	7 605741 Hex Head Bolt, M6 - 1 x 25mm Lg, Grade 10.9 6
	8
	9
	10 635137G01 Motor Wire (U), 2AWG, 44" 1
	11 635137G02 Motor Wire (V), 2AWG, 41" 1
	12 635137G03 Motor Wire (W), 2AWG, 37" 1
	13
	14 668275 End Cap Plug 1
	15
	16
	17 11027G2 Flanged Lock Nut, 1/4" - 20 1
	18 630761 Loop Clamp 1
	19 00414G7 Hex Head Bolt, 1/4" - 20 x 7/8" Lg, Grade 5 1
	20 00559G7 Flat Washer, 1/4" 1
	1 633600 Rear Axle with Limited Slip Differential, 16.99:1 (Includes Items 5 - 42) 1
	2 633599 Rear Axle, 16.99:1 (Includes Items 4 - 42) 1
	3
	4 601082 Differential Assembly 1
	5 614059 Limited Slip Differential with CC Clutch 1
	6
	7 15118G1 Hex Head Bolt, 3/8" - 16 x 2.125" Lg 4
	8 15558G1 Hex Head Bolt, 5/16" - 18 x .75" Lg 10
	9 17473G1 Bearing Assembly 2
	10 23519G2 Ball Bearing Single Lip Seal 1
	11 23520G1 Ball Bearing 1
	12 23530G1 Retainer Ring 1
	13 24628G1 O-ring Seal 1
	14 601084 Lock Nut, 3/8" - 24 4
	15
	16
	17 608811 End Cap 2
	18 611788 Ball Bearing 2
	19 612064 Oil Seal 2
	20 612824 Gasket 1
	21 617608 Axle Shaft (Driver Side) 1
	22 617609 Axle Shaft (Passenger Side) 1
	23 620327 Input Gear 1
	24 620328 Oil Seal 1
	25 620335 Hex Head Bolt, 3/8" - 24 x 1.25" Lg 4
	26
	27
	28 620340 Ball Bearing 1
	29 620345 O-ring, 18mm 2
	30 620347 Rubber Plug 1
	31 620348 Differential Cover Plate 1
	32 620349 Intermediate Gear Assembly 1
	33 620350 Drive Gear 1
	34 620355 Ball Bearing 1
	35 620358 O-ring, 18mm 2
	36 620359 Retaining Ring 6
	37
	38
	39 620329 Input Gears Kit (Not Illustrated) 1
	40 620361 Internal Gears Kit (Not Illustrated) 1
	41 620362 Ball Bearing Kit (Not Illustrated) 1
	42 620363 Differential Cover Assembly Kit (Not Illustrated) 1
	1 642085 Shock Absorber 2
	2 10435G1 Shock Absorber Washer, I.D. .406" x O.D. 1.25" 4
	3 10194G1 Rubber Bushing 4
	4 00532G6 Hex Nut, 3/8" - 24 2
	5 10044G01 Vinyl Cap 1
	6 667990 Leaf Spring 2
	7 624030 Flanged Bushing 2
	8 652708G03 Lift Bracket 1
	9 00560G1 Flat Washer, 3/8" 8
	10 11098G5 Lock Nut, 3/8" - 16 4
	11 00430G12 Hex Head Bolt, 3/8" - 16 x 5 1/2" Lg, Grade 5 4
	12 624030 Flanged Bushing 4
	13 70289G02 Split Spacer (Steel), I.D .376" x O.D. 1" x 1" Lg 2
	14
	15 652245 Shackle Plate 2
	16 00665G9 Hex Head Bolt (SS), 3/8" - 16 x 3 1/2" Lg 2
	17 11098G5 Lock Nut, 3/8" - 16 2
	18 14158G1 Shoulder Bolt, 1/2" Dia x 3/8" - 16 Thread x 3 1/4" Lg 1
	19 12262G1 Flanged Lock Nut, 3/8" - 16 1
	20 605977 Rear Suspension Plate 1
	1 *** Seat Back Assembly (Includes Items 2 - 9) 1 632818G01 Oyster 632818G03 Tan 632818G04 Gray 632818G06 Black 632818G07 Brown 632818G09 White/Blue 632818G10 Red/Black 632818G11 White/Red 632818G12 White/Black 632818G13 White/Yellow 632818G14 Gray/B...
	2 634178 Support Weldment 1
	3 71204G01 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x .875" Lg 4
	4 *** Seat Back Assembly (Includes Items 5 - 9) 2 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G06 Brown 71751G07 Black 604908 White/Blue 606828 Red/Black 604907 White/Red 615838 White/Black 620794 White/Yellow 620796 Gray/Black 615837 Oyster/Garnet
	5 71752G01 Cover (Plastic) 1
	6 71754G01 Padding (Foam) 1
	7 645021 Base Assembly 1
	8 01107G01 Pan Head Torx Screw, #8 x .63" Lg 4
	9 *** Vinyl Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G06 Brown 71753G07 Black 604916G0304 Red/Black 604916G0103 White/Red 604916G0102 White/Blue 604916G0108 White/Yellow 604916G0704 Gray/Black 604916G0104 White/Black 604916G0506 Oyster...
	10 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1.25" Lg 2
	11
	12
	13
	14
	15
	16 *** Seat Bottom Assembly (Includes Items 17 - 26) 1 629269G0101 Oyster 629269G0103 Tan 629269G0104 Gray 629269G0106 Black 629269G0107 Brown 629269G0109 White/Blue 629269G0110 Red/Black 629269G0111 White/Red 629269G0112 White/Black 629269G0113 Whit...
	17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 x 1" Lg 6
	18 17074G1 Soiling Slab 2
	19 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 4
	20 617644 Hip Restraint (Passenger Side) 1
	21 617645 Hip Restraint (Driver Side) 1
	22 645492 Base 1
	23 71012G01 Trim (Polypropylene) 1
	24 *** Vinyl Cover 1 71602G02 Gray 71602G03 Oyster 71602G04 Tan 71602G06 Black 71602G07 Brown 604912G0102 White/Blue 604912G0103 White/Red 604912G0104 White/Black 604912G0108 White/Yellow 604912G0304 Red/Black 604912G0506 Oyster/Garnet 604912G0704 Gr...
	25 71603G02 Padding (Foam) 1
	26 71610G01 Seat Hinge 2
	27
	28
	29
	30 *** Flip Seat Bottom Assembly (Includes Item 31 - 38) 1 628058G01 Oyster 628058G03 Tan 628058G04 Gray 628058G06 Black 628058G07 Brown 628058G09 White/Blue 628058G10 Red/Black 628058G11 White/Red 628058G12 White/Black 628058G13 White/Yellow 628058G...
	31 634190 Deck Board Assembly 1
	32 *** Seat Bottom Assembly (Includes Item 33 - 35) 1 632837G01 Oyster 632837G03 Tan 632837G04 Gray 632837G06 Black 632837G07 Brown 632837G09 White/Blue 632837G10 Red/Black 632837G11 White/Red 632837G12 White/Black 632837G13 White/Yellow 632837G14 Gr...
	33 645820 Seat Bottom 1
	34 617401 Seat Bottom (Foam) 1
	35 *** Seat Bottom (Vinyl) 1 617893 Brown 615648 Black 617892 Gray 615647 Tan 615646 Oyster 611125 White/Blue 611135 Red/Black 611126 White/Red 611130 White/Black 611127 White/Yellow 611137 Gray/Black 611136 Oyster/Ruby
	36 16705G1 Truss Head Phillips Screw (SS), 1/4" - 20 x 1” Lg 5
	37 00559G7 Flat Washer, 1/4" 1
	38 617402 Seat Strap 1
	1 634180 Seat Frame Weldment 1
	2 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 1
	3 614221 Flat Washer, 3/8" 2
	4 11098G5 Lock Nut, 3/8" - 16 1
	5
	6
	7
	8 634179 Footrest Weldment 1
	9 19853G1 Square Tube Cap, 1"" 1
	10 00427G6 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 1
	11 614221 Flat Washer, 3/8" 2
	12 11098G5 Lock Nut, 3/8" - 16 1
	13
	14
	15
	16 634175 Rear Seating Armrest 1
	17 00427G4 Hex Head Bolt, 3/8” - 16 x 1.25" Lg, Grade 5 2
	18 00428G8 Hex Head Bolt, 3/8" - 16 x 2.25" Lg 1
	19 614221 Flat Washer, 3/8" 4
	20 11027G5 Flanged Lock Nut, 3/8" - 16 2
	21 11098G5 Lock Nut, 3/8" - 16 2
	22
	23
	24
	25 634174 Seat Frame Support 1
	26 00427G4 Hex Head Bolt, 3/8" - 16 x 1.5" Lg, Grade 5 1
	27 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 1
	28 614221 Flat Washer, 3/8" 4
	29 11098G5 Lock Nut, 3/8" - 16 2
	30
	31 634184 Rear Flip Seat Handrail Kit (Includes Items 32 - 37) 1
	32 634185 Footrest Handle Weldment 1
	33 19859G1 Square Tube Cap, 3/4"" 2
	34
	35 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5 4
	36 614221 Flat Washer, 3/8" 8
	37 11098G5 Lock Nut, 3/8" - 16 4
	38
	39
	40
	41 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 x 1.25" Lg 4
	42 00559G7 Flat Washer, 1/4" 4
	43 14390G4 Lock Nut, 1/4" - 20 4
	1 606260 Sun Top Kit (Black), 80" Lg (Includes Items 2 - 29) 1
	2 606937 Sun Top 1
	3 00679G1 Flat Washer (SS), 3/8” 4
	4 602743 Rear Strut (Driver Side) 1
	5 602741 Rear Strut (Passenger Side) 1
	6 19853G1 End Cap, 1 Sq" 1
	7 24647G1 Spacer, 1/4” 1
	8 00891G5 Lock Nut, 3/8" - 16 2
	9
	10 00665G6 Hex Head Bolt (SS), 3/8" - 16 x 2" Lg 1
	11 00665G3 Hex Head Bolt (SS), 3/8" - 16 x 2 1/2” Lg 1
	12
	13
	14 00665G5 Hex Head Bolt (SS), 3/8" - 16 x 1 3/4” Lg 2
	15 00679G1 Flat Washer (SS), 3/8” 4
	16 00771G5 Nylon Washer, 3/8" 2
	17 00891G5 Lock Nut, 3/8" - 16 2
	18
	19
	20 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4” Lg, Grade 5 2
	21 00565G8 Lock Washer, 5/16” 2
	22 75125G01 Front Strut 1
	23 75048G01 Spacer, 1/2” 1
	24 00879G1 Flat Washer, 3/8” 2
	25 00674G8 Hex Head Bolt, 3/8" - 16 x 5" Lg 1
	26 00679G1 Flat Washer (SS), 3/8” 1
	27 18716G1 Spacer 1
	28 00653G1 Flat Washer (SS), 3/8” 1
	29 00891G5 Lock Nut, 3/8" - 16 1
	30
	31
	32 603119 Sun Top Kit (White), 80" Lg (Includes Items 3 - 29, 33) 1
	33 27604G01 Sun Top 1
	34
	35 603120 Sun Top Kit (Tan), 80" Lg (Includes 3 - 29, 36) 1
	36 602672 Sun Top 1
	37
	38
	39 19528G2 Rear View Mirror Kit (Includes Items 40 - 42) 1
	40 19496G1 Mirror 1
	41 19502G2 Support Bracket 1
	42 19527G1 Pan Head Screw, #8 - 32 x 5/8" Lg 1
	1 71966G03 Full Windshield Kit (Includes Items 2 - 7) 1
	2 615662 Sash, 26" Lg 2
	3 * Hex Head Bolt (SS), 1/4" - 20 x 1 3/4” Lg 2
	4 * Flat Washer (SS), 1/4” 4
	5 * Rubber Grommet 2
	6 * Lock Nut (SS), 1/4" - 20 2
	7 71960G01 Full Windshield 1
	8
	9 601379 Rear View Mirror Kit (Not Illustrated) 1
	10
	11 71966G05 Split Windshield Kit (Clear) (Includes Items 12, 13) 1
	12 630012 Split Windshield (Clear) 1
	13 71956G05 Hardware Kit (Includes Items 3 - 6, 14) 1
	14 615661 Sash, 12" Lg 2
	15 71966G06 Split Windshield Kit (Tinted) (Includes Items 16, 17) 1
	16 630013 Split Windshield (Tinted) 1
	17 71956G05 Hardware Kit (Includes Items 3 - 6, 14) 1
	18
	19 605119 Weather Enclosure (Tan) 1
	20 605120 Weather Enclosure (Oyster) 1
	21 605121 Weather Enclosure (Hunter Green) 1
	22 605122 Weather Enclosure (Pacific Blue) 1
	23 605123 Weather Enclosure (Capri) 1
	24 605125 Weather Enclosure (Hemlock Tweed) 1
	25 605126 Weather Enclosure (Burgundy) 1
	26 605127 Weather Enclosure (Linen Tweed) 1
	27 605128 Weather Enclosure (Tuscan) 1
	28 605130 Weather Enclosure (Charcoal Tweed) 1
	29 605131 Weather Enclosure (Jockey Red) 1
	30 605132 Weather Enclosure (Mediterranean Blue) 1
	31
	1 652263 Wheel and Tire Assembly, Kenda (Includes Items 2 - 4) 1
	2 652986 Tire, 20" x 8" - 10" 1
	3 643934 Wheel, 10" x 6" 1
	4 643948 Valve Stem 1
	5
	6 652392 Wheel and Tire Assembly, Kenda (Includes Items 7 - 9) 1
	7 652992 Tire, 205/65 1
	8 643934 Wheel, 10" x 6" 1
	9 643948 Valve Stem 1
	10
	11 671955G01 Wheel and Tire Assembly, Left Side, Desert Eagle 1
	12 671955G02 Wheel and Tire Assembly, Right Side, Desert Eagle 1
	13
	14 74842G03 Wheel and Tire Assembly, Left Side, Trail Wolf (Includes Item 16) 1
	15 74842G04 Wheel and Tire Assembly, Right Side, Trail Wolf (Includes Item 16) 1
	16 74842G05 Tire, 20" x 11" - 10" 1
	17
	18 605310 Lug Nut (Chrome) 4
	19 14723G1 Lug Nut, 1/2" - 20 4
	1 619206 E-Z-GO Cowl Decal 1
	2 685698 MADE IN USA Decal 1
	3 605435 Steering Wheel Decal 1
	4 662185 Console Safety Label 1
	5 690162G01 Side Decal, Driver Side 2
	6 690162G02 Side Decal, Passenger Side 2

	SP_699361_BATTERY CHARGER.pdf
	1 645743 Battery Charger, 72V, 1500W 1
	2 634567 Battery Charger, 72V, 1000W 1
	3 73051G02 Paddle 1

	SP_699361_BODY.pdf
	1 617620 Brushguard 1
	2 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4" Lg, Grade 5 2
	3 00440G6 Hex Head Bolt, 5/16" - 18 x 2 3/4" Lg, Grade 5 2
	4 75048G04 Spacer, .328" x .75" x 1" Lg 2
	5 75048G02 Spacer, .328" x .75" x 1.31" Lg 2
	6 00559G8 Flat Washer (Narrow), 5/16" 4
	7 00565G8 Lock Washer, 5/16" 4
	8 70452G01 Access Cover 1
	9 14601G11 Rivet (Aluminum), 3/16" x 9/16" Lg 16
	10 641260 Upper Floor Panel 1
	11 70451G01 Lower Floor Panel 1
	12 613273 Front Fascia 1
	13 654275 Front Fascia Bracket 1
	14 15058G1 Rivet (Aluminum Black), 3/16" x .45" 2
	15 654276 Front Fascia Brace 2
	16 00414G6 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 2
	17 14390G4 Lock Nut, 1/4" - 20 2
	18 01038G01 Hex Washer Head Bolt, 1/4" - 20 x .700" Lg 2
	19 16469G1 Fender Washer, 1 1/4" O.D. x 9/32" I.D. 2
	20 71102G03 Hex Washer Head Taptite Bolt, 1/4" - 20 x 1.15" Lg, Grade 5 2
	21 664610 Cowl Strap 1
	1 613036G0** Cowl (See HOW TO USE Section for COLOR CODES) 1
	2 617643 Grill Cover 1
	3 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 2
	4 71055G01 Rivet, 3/16" x 1" Lg 6
	5 614378 Fender Flare (Driver Side) 1
	6 613274 Fender Flare (Passenger Side) 1
	7 662328 Instrument Panel Assembly (Includes Items 8 - 16) 1
	8 71917G01 Instrument Panel Assembly with Ball Deflector (Includes Items 9 - 13) 1
	9 00614G3 Pan Head Phillips Screw, #8 - 18 x 5/8" Lg 6
	10 71153G01 Ball Deflector (Passenger Side) 1
	11 71154G01 Ball Deflector (Driver Side) 1
	12 628010 Instrument Panel 1
	13 71364G02 Speed Nut "J" Type, #8 5
	14 662223 Safety Console Label Bracket 1
	15 71158G01 Cup Holder Insert 1
	16 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 2
	17 75459G01 Glove Box (Driver/Passenger Side) 1
	18 75459G02 Glove Box (Driver Side ) 1
	19 75459G03 Glove Box (Passenger Side ) 1
	20
	21 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 7
	22 71115G01 Vinyl Trim 2
	23 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 2
	1 637535G01 Floor Mat 1
	2 16816G1 Ratchet Rivet, .25" x .72" 3
	3
	4
	5 70441G01 Seat Frame 1
	6 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 2
	7 00559G8 Flat Washer, 5/16" 2
	8 11098G6 Lock Nut , 5/16" - 18 2
	9 00715G2 Hex Washer Head Bolt, 5/16” - 18 x .8" Lg 2
	10 70200G01 Truss Head Torx Screw, 3/8" - 16 x 3/4" Lg 2
	11
	12 658946 Fender Liner (Passenger Side) 1
	13 658949 Fender Liner (Driver Side) 1
	14 16816G2 Ratchet Fastener, 1/4” x .887" Lg 2
	15 14601G17 Rivet (Aluminum), .3/16" x .575" Lg 2
	16
	17
	18
	19
	20 689928G01 Rocker Panel (Driver Side) 1
	21 689928G02 Rocker Panel (Passenger Side) 1
	22 645323 Pan Washer Head Torx Bolt, M6 - 1 x 30mm Lg 2
	23 23726G4 Spacer, .298" Lg 2
	24 601476 Lock Nut, 1/4" - 20 2
	25 15058G6 Rivet (Aluminum), 3/16” x .937” Lg 2
	26
	27 652443G103 Battery Tray Bracket (Driver Side) 1
	28 652443G203 Battery Tray Bracket (Passenger Side) 1
	29 00715G2 Hex Washer Head Bolt, 5/16” - 18 x .8" Lg 4
	1 625272G1XX Rear Body (With Taillights) 1 (See HOW TO USE Section for COLOR CODES)
	2 10570G10 Rivet (SS), 5/32" x 9/16" Lg 5
	3 10570G12 Rivet (Aluminum), .257" x .556" Lg 4
	4 633917 Rivet (Plastic) 2
	5
	6 71320G01 Access Panel 1
	7 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 5
	8 16816G2 Ratchet Rivet, .25" x .887" 2
	9 71609G01 Seat Hinge Plate 2
	10 10570G11 Rivet (SS), 5/32" x .70" Lg 4
	11
	12
	13 71451G02 Rear Bumper 1
	14 71102G01 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 4
	15 00571G2 Flat Washer, 5/16” 2
	16 71455G01 Bumper Plug 4
	17 71554G01 J-Type Nut Retainer, 1/4” - 20 4
	18
	19 71316G01 Plug 1
	20 625210 Rear Scuff Pad (Driver Side) 1
	21 625211 Rear Scuff Pad (Passenger Side) 1
	22 16816G2 Ratchet Rivet, .25" x .887" 3
	23 666066 Receptacle Cover Plate 1
	1 74365G01 Gun Holder, Floor Mount 1
	2 74533G01 Gun Holder (Swivel Mount) 1
	3
	4 635202 Winch Receiver 1
	5 604572 Winch Receiver Retainer Plate 1
	6 00462G8 Hex Head Bolt, 7/16" - 14 x 1" Lg 4
	7 00734G1 Lock Nut, 7/16" - 14 4

	SP_699361_ELECTRICAL.pdf
	1 628708G13 Control Panel Assembly (Includes Items 3 - 9) 1
	2
	3 651897G01 Horn Switch 1
	4
	5 667014G01 State of Charge Meter 1
	6 651897G06 Speed Rocker Switch 1
	7 651897G05 Lights Rocker Switch 1
	8 626655G06 Control Panel 1
	9 651901 12V USB Port 1
	10 611282 Common Key Set 1
	11 611283 Key Switch Set 1
	12 609692 Key Set and Key Switch 1
	13 608290 Self Tapping Screw, #10 - 16 x .780" Lg 3
	14 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 4
	15 659008 LED Headlight Assembly (Passenger Side) 1
	16 659009 LED Headlight Assembly (Driver Side) 1
	17 651411G03 LED Headlight 1
	18 644877 Headlight Assembly (Driver Side) 1
	19 644876 Headlight Assembly (Passenger Side) 1
	20 71781G02 Tape (Vinyl) (Not Illustrated) 1
	21 654465 LED Jumper Harness 2
	22 619100 Headlight Bulb 1
	23 619102 Turn Signal Assembly Bulb 1
	24 672448 Charger Receptacle Harness (Not Illustrated) 1
	25 699417 Jumper Harness, Turn Signal Horn (Not Illustrated) 1
	26 71364G02 J-Type Nut, #8 4
	27 71425G01 Tapping Screw, #8 - 18 x 3/4" Lg 4
	28 71781G02 Tape (Vinyl) (Not Illustrated) 1
	29 655150 Taillight Assembly (Driver Side) (Includes Items 31, 33 - 35) 1
	30 655152 Taillight Assembly (Passenger Side) (Includes Items 32 - 35) 1
	31 625251 Taillight Bezel (Driver Side) 1
	32 625252 Taillight Bezel (Passenger Side) 1
	33 00513G4 Pan Head Phillips Screw, #8 - 18 x 3/4" Lg 2
	34 22288G1 Taillight Assembly. 1
	35 14601G11 Rivet (Aluminum), 3/16" x 9/16" 2
	1 647050 Battery (12V) 6
	2 652295 Battery (12V) with Hydro 6
	3 01101G01 Tie Down Bolt 2
	4 11027G1 Flanged Lock Nut, 5/16" - 18 2
	5
	6 70386G01 Battery Tie Down Bolt, 5/16" - 18 x 2" Lg 6
	7 11027G1 Flanged Lock Nut, 5/16" - 18 6
	8
	9
	10 658565 Battery Hold Down 1
	11 631988 Battery Hold Down 2
	12
	13 689763 Battery Rack 1
	14
	15 70200G01 Truss Head Torx Screw, 3/8" - 16 x 3/4" Lg 2
	16
	17 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 2
	18 00559G8 Flat Washer, 5/16" 2
	19 11098G6 Lock Nut, 5/16" - 18 2
	20
	21 00715G2 Hex Washer Head Bolt, 5/16" - 18 x 3/4" Lg 3
	22
	23 631156 Terminal Protector 12
	24
	25 620820 Hydro-link Snake Assembly 1
	26 630974 Battery Fill Snake 1
	27
	28 614521 Regulated Hose, 20ft Kit 1
	29 676122 Trojan Hand Pump Kit 1
	1 687518 Main Harness 1
	2
	3 20965G3 Steering Column Cover 1
	4 615236 Turn Signal Switch Assembly 1
	5
	6 19344G1 Vinyl Tape (Not Illustrated) 1
	7
	8 31539G1 Nylon Clamp, 15.5'' (Not Illustrated) 1
	9 16816G5 Ratchet Rivet, .187" x .550" Lg 2
	10
	11 17618G1 Nylon Clamp, 15.5'' Lg (Not Illustrated) 11
	1 634270G03 #4 AWG Battery Wire, 15" Lg 3
	2 634270G01 #4 AWG Battery Wire, 6" Lg 2
	3 16816G2 Ratchet Rivet, .25" x .887" 1
	4
	5 634270G02 #4 AWG Battery Wire, 9" Lg 1
	6
	7 32860G01 Horn 1
	8
	9 613271 Reverse Buzzer 1
	10 01041G01 Rivet (Aluminum), 5/32'' 2
	11
	12
	13
	14 658089 Charger Receptacle Assembly (Includes Items 15 - 23) 1
	15 658986 Charger Wire Harness 1
	16 663285 Charger Receptacle 1
	17
	18 * Receptacle Cover 1
	19 * Female Connector 2
	20 * Insulator Sleeve 1
	21 * Brass Screw, #10 - 32 x 1/2" Lg 2
	22 * Pan Head Screw (SS), #6 - 32 x 1 3/4" Lg 3
	23 * Lock Nut, #6 - 32 3
	24 660162 Receptacle Cover 1
	25 71055G01 Rivet (Aluminum), 5/32" 4

	SP_699361_HOW TO USE.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_699361_FRONT COVER.pdf
	Express S4, 72V
	Service Parts Manual
	ISSUED JUNE 2019
	REVISED SEPTEMBER 2019
	699361 - B


	SP_699361_SEATING.pdf
	1 634180 Seat Frame Weldment 1
	2 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 1
	3 614221 Flat Washer, 3/8" 2
	4 11098G5 Lock Nut, 3/8" - 16 1
	5
	6
	7
	8 634179 Footrest Weldment 1
	9 19853G1 Square Tube Cap, 1"" 1
	10 00427G6 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 1
	11 614221 Flat Washer, 3/8" 2
	12 11098G5 Lock Nut, 3/8" - 16 1
	13
	14
	15
	16 634175 Rear Seating Armrest 1
	17 00427G4 Hex Head Bolt, 3/8” - 16 x 1.25" Lg, Grade 5 2
	18 00428G8 Hex Head Bolt, 3/8" - 16 x 2.25" Lg 1
	19 614221 Flat Washer, 3/8" 4
	20 11027G5 Flanged Lock Nut, 3/8" - 16 2
	21 11098G5 Lock Nut, 3/8" - 16 2
	22
	23
	24
	25 634174 Seat Frame Support 1
	26 00427G4 Hex Head Bolt, 3/8" - 16 x 1.5" Lg, Grade 5 1
	27 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 1
	28 614221 Flat Washer, 3/8" 4
	29 11098G5 Lock Nut, 3/8" - 16 2
	30
	31 634184 Rear Flip Seat Handrail Kit (Includes Items 32 - 37) 1
	32 634185 Footrest Handle Weldment 1
	33 19859G1 Square Tube Cap, 3/4"" 2
	34
	35 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5 4
	36 614221 Flat Washer, 3/8" 8
	37 11098G5 Lock Nut, 3/8" - 16 4
	38
	39
	40
	41 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 x 1.25" Lg 4
	42 00559G7 Flat Washer, 1/4" 4
	43 14390G4 Lock Nut, 1/4" - 20 4
	44
	45 600118 Flip Seat Bottom Assembly (Includes Items 46 - 49) 1
	46 634190 Deck Board Assembly 1
	47 16705G1 Truss Head Phillips Screw (SS), 1/4" - 20 x 1” Lg 5
	48 00559G7 Flat Washer, 1/4" 1
	49 617402 Seat Strap 1
	1 *** Seat Back Assembly (Includes Items 2 - 9) 1 10000522G0114 Gray/Black 10000522G0122 White/Beige 632818G01 Oyster 632818G03 Tan 632818G04 Gray 632818G06 Black
	2 634178 Support Weldment 1
	3 71204G01 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x .875" Lg 4
	4 *** Seat Back Assembly (Includes Items 5 - 9) 2 10000520G0114 Gray/Black 10000520G0122 White/Beige 71751G03 Oyster 71751G04 Tan 71751G02 Gray 71751G07 Black
	5 71752G01 Cover (Plastic) 1
	6 71754G01 Padding (Foam) 1
	7 645021 Base Assembly 1
	8 01107G01 Pan Head Torx Screw, #8 x .63" Lg 4
	9 *** Vinyl Cover 1 10004901G14 Gray/Black 10000417G22 White/Beige 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G07 Black
	10 *** Premium Seat Back Assembly (Includes Items 2 - 3, 11) 1 692961G18 Mushroom 692961G21 Premium Black 692961G20 Custom
	11 *** Seat Back Assembly 2 654084G18 Mushroom 654084G21 Premium Black 654084G20 Custom
	12
	13
	14
	15 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1.25" Lg 2
	16 *** Seat Bottom Assembly (Includes Items 17 - 26) 1 629269G0101 Oyster 629269G0103 Tan 629269G0104 Gray 629269G0106 Black 629269G3022 White/Beige 629269G3014 Gray/Black
	17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 x 1" Lg 6
	18 17074G1 Soiling Slab 2
	19 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 4
	20 617644 Hip Restraint (Passenger Side) 1
	21 617645 Hip Restraint (Driver Side) 1
	22 645492 Base 1
	23 71012G01 Trim (Polypropylene) 1
	24 *** Vinyl Cover 1 71602G02 Gray 71602G03 Oyster 71602G04 Tan 71602G06 Black 10000416G22 White/Beige 10004900G14 Gray/Black
	25 71603G02 Padding (Foam) 1
	26 71610G01 Seat Hinge 2
	27 *** Premium Seat Bottom Assembly (Includes Items 17 - 23, 25 - 26 and 28) 1 629269G2818 Mushroom 629269G2821 Premium Black 629269G2820 Custom
	28 *** Vinyl Cover 1 654085G18 Mushroom 654085G21 Premium Black 654085G20 Custom
	29
	30 *** Flip Seat Bottom Assembly (Includes Items 31 - 35) 1 699321G01 Oyster 699321G03 Tan 699321G04 Gray 699321G06 Black 699321G14 Gray/Black 699321G22 White/Beige
	31
	32
	33 669061 Seat Bottom 1
	34 699297 Seat Bottom (Foam) 1
	35 *** Seat Bottom (Vinyl) 1 615646 Oyster 615647 Tan 617892 Gray 615648 Black 10004899G14 Gray/Black 10000413G22 White/Beige
	36 *** Flip Seat Bottom Assembly (Premium) 1 600082G18 Mushroom 600082G21 Premium Black 600082G20 Custom

	SP_699361_SEATING.pdf
	1 699422 Footrest Assembly 1
	2 10007049 Rear Facing Seat Hardware Kit (Includes Items 3 - 8) 1
	3 14390G4 Lock Nut, 1/4” - 20 2
	4 699594 Locking Pin, 5/16” x 2.3" 2
	5 400122J Hex Head Bolt, 1/4” - 20 x 2 1/4” Lg 2
	6 00559G7 Flat Washer, .286” I.D x .63” O.D 6
	7 446130 Lock Washer, 1/4” 2
	8 00415G2 Hex Head Bolt, 1/4” - 20 x 1 1/4” Lg 2
	9
	10 699424 Safety Bar 1
	11 20835G1 Teflon Washer, 3/8" 2
	12 00559G7 Flat Washer, 1/4" 4
	13 400122J Hex Head Bolt, 1/4" - 20 x 2 1/4" Lg 2
	14 14390G4 Lock Nut, 1/4" - 20 2
	15
	16 699420 Bumper Weldment 1
	1 699418 Base Seat Assembly 1
	2 699419 Restraint Hip 2
	3 00559G7 Flat Washer, 1/4" 4
	4 446130 Lock Washer, 1/4" 4
	5 400124J Hex Head Bolt, 1/4" - 20 x 2.50 2
	6 00415G2 Hex Head Bolt, 1/4" - 20 x 2" Lg 2
	7 697319 Square Nut, 1/4" - 20 4
	8
	9 10000073 Flip Seat Bracket 2
	10 400116J Hex Head Bolt, 1/4" - 20 x 1.5" Lg 2
	11 00559G7 Flat Washer, 1/4" 4
	12 14390G4 Lock Nut, 1/4" - 20 2
	13 11098G5 Lock Nut, 3/8" - 16 4
	14 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 4
	15 614221 Flat Washer, 3/8" Grade 8 8
	16 00427G6 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 2
	17 614221 Flat Washer, 3/8" Grade 8 4
	18 11098G5 Lock Nut, 3/8" - 16 2
	19
	20 400120J Hex Head Bolt, 1/4" - 20 x 2" Lg 2
	21 00559G7 Flat Washer, 1/4" 4
	22 14390G4 Lock Nut, 1/4" - 20 2
	23 71425G01 Flat Head Phillips Tapping Screw, #8 - 18 x 3/4" Lg 8
	24
	25 699428 Plastic Bucket 1
	26 00205-G4 Flat Head Phillips Tapping Screw, 1/4" - 20 x 1.5" Lg, Grade 2 10
	27 617402 Seat Strap 1
	28
	29 10001207 Rubber Plug 1
	1 *** Seat Back Assembly (Includes Items 2 - 9) 1 10000522G0114 Gray/Black 10000522G0122 White/Beige 632818G01 Oyster 632818G03 Tan 632818G04 Gray 632818G06 Black
	2 634178 Support Weldment 1
	3 71204G01 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x .875" Lg 4
	4 *** Seat Back Assembly (Includes Items 5 - 9) 2 10000520G0114 Gray/Black 10000520G0122 White/Beige 71751G03 Oyster 71751G04 Tan 71751G02 Gray 71751G07 Black
	5 71752G01 Cover (Plastic) 1
	6 71754G01 Padding (Foam) 1
	7 645021 Base Assembly 1
	8 01107G01 Pan Head Torx Screw, #8 x .63" Lg 4
	9 *** Vinyl Cover 1 10004901G14 Gray/Black 10000417G22 White/Beige 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G07 Black
	10 *** Premium Seat Back Assembly (Includes Items 2 - 3, 11) 1 692961G18 Mushroom 692961G21 Premium Black 692961G20 Custom
	11 *** Seat Back Assembly 2 654084G18 Mushroom 654084G21 Premium Black 654084G20 Custom
	12
	13
	14
	15 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1.25" Lg 2
	16 *** Seat Bottom Assembly (Includes Items 17 - 26) 1 629269G0101 Oyster 629269G0103 Tan 629269G0104 Gray 629269G0106 Black 629269G3022 White/Beige 629269G3014 Gray/Black
	17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 x 1" Lg 6
	18 17074G1 Soiling Slab 2
	19 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 4
	20 617644 Hip Restraint (Passenger Side) 1
	21 617645 Hip Restraint (Driver Side) 1
	22 645492 Base 1
	23 71012G01 Trim (Polypropylene) 1
	24 *** Vinyl Cover 1 71602G02 Gray 71602G03 Oyster 71602G04 Tan 71602G06 Black 10000416G22 White/Beige 10004900G14 Gray/Black
	25 71603G02 Padding (Foam) 1
	26 71610G01 Seat Hinge 2
	27 *** Premium Seat Bottom Assembly (Includes Items 17 - 23, 25 - 26 and 28) 1 629269G2818 Mushroom 629269G2821 Premium Black 629269G2820 Custom
	28 *** Vinyl Cover 1 654085G18 Mushroom 654085G21 Premium Black 654085G20 Custom
	29
	30 *** Flip Seat Bottom Assembly (Includes Items 31 - 35) 1 699321G01 Oyster 699321G03 Tan 699321G04 Gray 699321G06 Black 699321G14 Gray/Black 699321G22 White/Beige
	31
	32
	33 669061 Seat Bottom 1
	34 699297 Seat Bottom (Foam) 1
	35 *** Seat Bottom (Vinyl) 1 615646 Oyster 615647 Tan 617892 Gray 615648 Black 10004899G14 Gray/Black 10000413G22 White/Beige
	36 *** Flip Seat Bottom Assembly (Premium) 1 600082G18 Mushroom 600082G21 Premium Black 600082G20 Custom

	SP_699361_SEATING.pdf
	1 10007752 Seat Base Assembly 1
	2 10007792 Footrest 1
	3 10007798 Grab Bar 1
	4 10007789G01 Seat Base Support (Driver Side) 1
	5 10007789G02 Seat Base Support (Passenger Side) 1
	6 10007791G01 Footrest Support (Driver Side) 1
	7 10007791G02 Footrest Support (Passenger Side) 1
	8 10007795 Bumper Support 1
	9
	10
	11 10008507 Hardware Kit (Includes Items 12 - 19) 1
	12 10007945 Flanged Hex Nut, 1/4" - 20 4
	13 10014523 Lock Washer, 1/4" 2
	14 10014524 Flat Washer, 1/4" 8
	15 10014521 Hex Head Bolt, 1/4" - 20 x 3 1/4" Lg, Grade 5 2
	16 10014520 Hex Head Bolt, 1/4" - 20 x 2" Lg, Grade 5 2
	17 10014522 Acorn Nut, 1/4" - 20 2
	18 10014518 Grab Bar Support Clamp 2
	19 10014519 Hex Head Bolt, 1/4" - 20 x 1 3/4" Lg, Grade 5 2
	20
	21
	22 10001207 Rubber Pull Plug 1
	23 10000073 Flip Seat Support Bracket 2
	24 699419 Hip Restraint 2
	25 699428 Plastic Bucket 1
	26 617402 Seat Strap 1
	27 11098G5 Lock Nut, 3/8" - 16 2
	28 71425G01 Tapping Screw, #8 - 18 x 3/4" Lg 8
	29 697319 Square Nut (SS), 1/4" - 20 4
	30 11098G5 Lock Nut, 3/8" - 16 4
	31
	32 00205-G4 Flat Head Phillips Screw, 1/4" - 20 x 1 1/2" Lg 10
	33 614221 Flat Washer, 3/8", Grade 8 12
	34 00427G2 Hex Head Bolt, 3/8" - 16 x 1 1/4" Lg 4
	35 10007945 Flanged Hex Nut, 1/4" - 20 20
	36
	37
	38 00427G6 Hex Head Bolt, 3/8" - 16 x 1 1/4" Lg, Grade 5 2
	39 10007944 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg 6
	40 652326 Hex Head Bolt, 1/4" - 20 x 2 3/4" Lg, Grade 5 4
	41 10008129 Hex Head Bolt, 1/4" - 20 x 2" Lg, Grade 5 4
	42
	43
	44 10008132 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg, Grade 5 6
	45 400128J Hex Head Bolt, 1/4" - 20 x 3 1/2" Lg 2
	46 00415G2 Hex Head Bolt, 1/4" - 20 x 2" Lg 2
	47 16816G1 Ratchet Rivet, .25" x .680" 6
	48
	49
	50 00559G7 Flat Washer, 1/4" 4
	51 446130 Lock Washer (Heavy), 1/4" 4
	1 *** Seat Back Assembly (Includes Items 2 - 9) 1 10000522G0114 Gray/Black 10000522G0122 White/Beige 632818G01 Oyster 632818G03 Tan 632818G04 Gray 632818G06 Black
	2 634178 Support Weldment 1
	3 71204G01 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x .875" Lg 4
	4 *** Seat Back Assembly (Includes Items 5 - 9) 2 10000520G0114 Gray/Black 10000520G0122 White/Beige 71751G03 Oyster 71751G04 Tan 71751G02 Gray 71751G07 Black
	5 71752G01 Cover (Plastic) 1
	6 71754G01 Padding (Foam) 1
	7 645021 Base Assembly 1
	8 01107G01 Pan Head Torx Screw, #8 x .63" Lg 4
	9 *** Vinyl Cover 1 10004901G14 Gray/Black 10000417G22 White/Beige 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G07 Black
	10 *** Premium Seat Back Assembly (Includes Items 2 - 3, 11) 1 692961G18 Mushroom 692961G21 Premium Black
	11 *** Seat Back Assembly 2 654084G18 Mushroom 654084G21 Premium Black
	12
	13
	14
	15 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1.25" Lg 2
	16 *** Seat Bottom Assembly (Includes Items 17 - 26) 1 629269G0101 Oyster 629269G0103 Tan 629269G0104 Gray 629269G0106 Black 629269G3022 White/Beige 629269G3014 Gray/Black
	17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 x 1" Lg 6
	18 71610G01 Seat Hinge 2
	19 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 4
	20 617644 Hip Restraint (Passenger Side) 1
	21 617645 Hip Restraint (Driver Side) 1
	22 645492 Base 1
	23 71012G01 Trim (Polypropylene) 1
	24 *** Vinyl Cover 1 71602G02 Gray 71602G03 Oyster 71602G04 Tan 71602G06 Black 10000416G22 White/Beige 10004900G14 Gray/Black 654085G18 Mushroom 654085G21 Premium Black
	25 71603G02 Padding (Foam) 1
	26 17074G1 Soiling Slab 2
	27 *** Premium Seat Bottom Assembly (Includes Items 17 - 21, 24) 1 629269G2818 Mushroom 629269G2821 Premium Black
	28
	29
	30 *** Flip Seat Bottom Assembly (Includes Items 33 - 35) 1 699321G01 Oyster 699321G03 Tan 699321G04 Gray 699321G06 Black 699321G14 Gray/Black 699321G22 White/Beige
	31
	32
	33 669061 Seat Bottom 1
	34 699297 Seat Bottom (Foam) 1
	35 *** Seat Bottom (Vinyl) 1 615646 Oyster 615647 Tan 617892 Gray 615648 Black 10004899G14 Gray/Black 10000413G22 White/Beige
	36 *** Flip Seat Bottom Assembly (Premium) 1 600082G18 Mushroom 600082G21 Premium Black




